IN—y 2wy
PARTS BOOK

KE-430C, KE-431C
KE-432C

Excwhion

AREEFEILEI DY [ KE-430 ]

AEBFAL FIL—THFI 0 [ KE-431C ]
AEBFRENMIES Y [ KE-432C ]

ELECTRONIC LOCKSTITCH BAR TACKER [ KE-430C ]

ELECTRONIC LOCKSTITCH BELT LOOP BAR TACKER [ KE-431C ]
ELECTRONIC LOCKSTITCH EYELET BUTTONHOLE END BAR TACKER

[ KE-432C ]




HFEETEF 1L = & >/ Electronic Lock Stitch Bar Tacker

BROTHER INDUSTRIES, LTL.

MADE ™ JAPAN

—— 1: 8l / Ordinary materials

(1 ——F+— 2: F=5/ Denim

e T A ¥R/ Knitted materials

R EF I ML= FF = 22 [ Electronic Lock Stitch Belt Loop Bar Tacker

BROTHER INDUSTRIES, LTD.

L MADE 1 JAPAN

@_E 2: M| E  6~14 mm / Bar tacking length 6-14mm
3: P& Z 14~25 mm / Bar tacking length 14-25mm

AEEWFIBEHNMIE S i 2/ / Electronic Lock Stitch Eyelet Buttonhole End Bar Tacker

BROTHER INDUSTRIES, LTD.

KE-432C

MADE IN JAFAN
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Notes for using this parts book

This book was prepared based on information available in October 2002.
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted Ilnaq_E .
if the symbol * is found in the " Parts No." column, refer to the different paris lists,

gauge parts list on page 70-78.
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A . =&ML/ Machine body

)
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Lﬁ'—a 171 17-2 »

T T T T | <KE-a81C, KE-432Cm 31 10 16
17 For KE-431C &
export of KE-432C >
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< KE-432C EAR / For Japan only of KE-432C >
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A . F&EA & / Machine body

REF.NO CODE |aQ'TY LA NAME OF PARTS RM
4 104450101 6|7 Aty8 RUBBER CAP, 8
5 140392009 1|#{IL7% OIL CAP
] 117934001 1|3 At2135 RUBBER CAP, 135
7 140392009 2|#{n78 OIL CAP
10 104450101 3|3htu8 RUBBER CAP, 8
1 104449001 1|3’ A+t156.5 RUBBER CAP, 15.5
12 37915009 1|~ bhn'-R BED COVER, R
13-1 $53119001 1|~ 50" -LF BED COVER, LF
13-2 853120001 1|~%Fhn™-LR BED COVER, LR
14 108629002 9|vi3/4.97 SCREW, SM4.37
15 017680512 2|1F k375 BOLT, SM4.37X5
16 523337001 1|7 ht¥185 RLUBBER CAP, 185
17 545960109 1A 302 FACE PLATE ASSY
17-1 549961109 1448 FACE PLATE
17-2 S499682000 2 ETNE FACE PLATE PACKING
17-3 117934001 1|3'At135 RUBBER CAP, 13.5
18 060871212 3 W AU 357-40X12 SCREW, BIND SM3.57-40X12
< KE-430C, 431CA > < For KE-430C & 431G >
<KE-432CEHH > <For Export of KE-432C>
22-1 152842059 1|#HhThn -4z SHUTTLE RAGE COVER ASSY
<KE-432CE|MER > <_For Japan only of KE-432C >~
22-2 S49681009 1|FFh3hn'-HzC SV
23 S57925001 2|¥u376.35 SHOULDER SCREW, SM6.35
24 109239002 PR WAVE WASHER
25 555208000 1|FuE" v - THREAD TAKE-UP LEVER COVER
26 062661012 1|~ 343 7-40X10 SCREW, PAN SM4.37-40X10
28 S20164001 1|7 hE13 RUBBER CAP, 13
29 150592001 2|3’Le16 RUBBER CAP, 16
30 104821001 1|7 AE105 RUBBER CAP, 10.5
1| 344010001 113 he115 RUBBER CAP, 11.5
33 $51460009 119 RAY G0 RUBBER CAP, MG-8
34 100645003 15 % WASHER
35 025080132 2|54 b 14an08 WASHER, PLAINS &
40 £51098000 1|vriubn’-IM FRAME SIDE COVER, IM
41 559920001 2|~ M =F17 BELT COVER SUPPORT PILLAR
42 082711012 4|3~ 2476-32%10 SCREW, PAN SM4.76-32X10
<KE-431C, 432CH> < For KE-431C & 432C>
100 $49999201 1|94000° -0 FINGER GUARD
101 011679312 2|k#%73.57E7 SET SCREW, (FT) SM3.57
920 S$44629001 1|E7-4 \|E MARK
118-V30-050 2




B1. L - §H8B3£% / Upper shaft and needle bar maechanism
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B1 . L4~ &+ #EBA{k / Upper shaft and needle bar mechanism

REF.NO CODE |aTy [ NAME OF PARTS RM
1 S406688001 1|995'% UPPER SHAFT

2 45147101 1|77 9z CRANK ROD ASSY

24 144712001 2|¥3 476 SCREW, SM4.76

3 $40582001 1|99 b A4AF UPPER SHAFT BUSH, F

4 S49583001 1|AFAMH'% THRUST WASHER

5 014780622 1| 7HEA% 63508 S SET SCREW, SCCKET (CP) SM6.35
8 140726000 1975 A8 AM UPPER SHAFT BUSH, M

7 072630260 2|~TIY 6302V BALL BEARING, 8302vV

8 116920001 1A HRIAN A RING, THRUST

] 048150142 1| 75h3ancC15 RETAINING RING, EXTERNAL C15
12 549584000 1M F44749D THREAD TAKE-UP CRANK, D

13 100250001 1r%ir7.14 SCREW, SM7.14

14 014770632 2|74 2635-40X8 SET SCREW, SOCKET (CP) SM6.35%6
15 S55877001 1|Fi25°6.350%F "2 SET SCREW, {CP) SM6.35

18 S49585001 1|k BLshLhz THREAD TAKE-UP LEVER SET

16-1 S49587001 1|FuE vt THREAD TAKE-UP SUPPORT

16-2 S49588001 1|7 by THREAD TAKE-UP LEVER

16-3 S47091001 1|Fuk oI Y THREAD TAKE-UP SUPPORT SHAFT
16-4 S49589001 1|k 8700 MEEDLE BAR CRANK

16-5 145465001 1|82 3510 SCREW, SM3.57-40X6 L

16-6 5459688001 R LY oL MEEDLE BaAR COMNNECTING ROD
16-7 §37926101 1|nE8% MEEDLE BAR CLAMP

16-8 062680812 1[FA"3437-40X8 SCREW, PAN SM4.37-40X3

16-9 147777000 2= APy NEEDLE BEARING

17 014780622 1|PHE4%5'6.350%2 SET SCREW, SOCKET {CP) SM6.35
18 102630001 1|WF T hav NEEDLE BAR GUIDE SLIDE BLOGK
19 S49593000 1|nE 7o NEEDLE BAR GUIDE

20 100242003 2|A34'3.57 SCREW, 5M3.57-40%5

21 155578000 2|3htu7.2 RUBBER CAP, 7.2

22 152240101 1|niJF3A NEEDLE BAR, A

23 144458001 1|75vush 243 357 SET SCREW, SM3.57-40X4.5

24 152242001 154800 NEDDLE BAR BUSH, U

25 152243001 1|nE 280D NEEDLE BAR BUSH, D

28 - 1[z4uny NEEDLE

118-V30-123 4




B2 . Lih + $HEBER / Upper shaft and needle bar mechanism
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B2 . L8l - &+ B3k f Upper shaft and needle bar mechanism

REF.NO CODE |aTyY bt NAME OF PARTS RM
30 552834201 usfsud 7-1149: TIMING PULLEY ASSY, U
30-1 $56017000 157557 UPPER SHAFT PULLEY
30-2 556018000 17 =YAN =1 FULLEY SPACER
30-3 §56019001 1|7 - h'% PULLEY WASHER
30-4 018401236 3|PHE MH4X12 BOLT, SOCKET M4X12
30-5 028040248 3| R4 WASHER, SPRING 24
3 S55572001 2|PHH% 3595-28X10 SET SCREW, SOCKET{CP)SMS.95X10
a5 S52838000 VT E RN [UPPER SHAFT TIMING BELT
36 $52839200 1|IME-47"379h MOTOR BRACKET, IM
37 018083022 3| 7HE 4}8X20 BOLT, SOCKET M8X30
38 028080242 INEVEESE] WASHER, SPRING 28
39 025080232 3|k 2F2%8 WASHER, PLAIN M 8
40 §52840001 1A LAY S BELT ADJUSTING PLATE
41 018061022 1|7HE LH6X10 BOLT, SOCKET MEX10
42 018062522 1|7+& LHEX25 BOLT, SOCKET MEX25
43 021060102 1|F9k1926 NUT, 1 MB
44 S47270001 4| FHE MM 9E6X30 BOLT, SOCKET ($/P WASHER) MEX30
47 S52836000 b PTEV D] MOTOR TIMING PULLEY ASSY
48 555572001 1|7H54'5595-28X10 SET SCREW, SOCKET[CP)SM5.85X10
49 017680512 1|#1Lb4.37X5 BOLT, SM4.37X5
118-V30-123 6




C1 .= UB% / Feed mechanism

118-V30-202




C1. 2! B3 / Feed mechanism

REF.NO CODE |QTy Eads NAME OF PARTS BRM
1 $37930201 1L’ -2 X-FEED LEVER ASSY

1-1 537931101 1[5’ X-FEED LEVER

1-2 §59912001 ERE Pl bR g R T-LENGTH FEED SLIDE BLOCK ASSY
1-3 151602002 1|bi%i74.37 SET SCREW, SM4.37-40X5

1-4 153824001 1|7z FELT

1-5 108802001 1]73bE4X4 WICK, 4X4 L=250

1-8 $37932101 1|#9hkan FEED CAM ROLLER

1-7 £37933001 1|ane") ROLLER SHAFT

1-8 014760622 1|7Hk#2375.95 SET SCREW, SOCKET SM5.95

2 §37934001 1[XFLn -2 X-FEED LEVER BUSH

3 183493001 1A a3 F-SHAFT SET SCREW COLLAR ASSY
3-1 $09212001 1|€yhh7- SET SCREW COLLAR

3.2 101708001 201434°6.35 SET SCREW, SMB. 3540455

4 S59913001 1 YHrLn'-4z Y-FEED LEVER ASSY

4-1 $59914001 1Y FLn - Y-FEED LEVER

4-2 537932101 1{Fhkan FEED CAM ROLLER

4-3 537933001 1]any"s ROLLER SHAFT

4-4 0147680622 1]7F+535°5.95 SET SCREW, SOCKET SM5.95
s 014760822 1{7Hh32475.95 SET SCREW, SOCKET SM5.95

7 152760051 1|87 2L -4 TACK WIDTH FEED LEVER SHAFT
8 048180142 1|k 9a9C18 RETAINING RING, EXTERNAL C18
9 152756001 2|AFAM 418 [WASHER, THRUST 18

10 014760622 1|7+F#43'6.95 SET SCREW, SOCKET SM5.95

11 537937001 1EPAAT e FEED CAM BRACKET

12 837938001 1|FhAX FEED CAM, X

13 014760622 2|7++#4'5.95 SET SCREW, SOCKET SM5.95

14 §37939001 1|hA¥S CAM SHAFT

15 048060342 1|k7E8 RETAINING RING, E6

16 070688850 2|43 5 r688ZZNR BALL BEARING, 688ZZNR

17 §37940001 2|75 POSITIONING PIN

18 062881012 2|F~"2437-40X10 SCREW, PAN Shid.37-40X10

19 §37937001 1|FHLT St FEED CAM BRACKET

20 537941001 1A hAY FEED CAM, Y

21 014760622 2|7ThA44 595 SET SCREW, SOCKET SM5.95

22 837929001 1|hhd CAM SHAFT

23 048060342 1|+47ES RETAINING RING, E§

24 070888850 2|47 5794r688ZZNR BALL BEARING, 688ZZNR

25 S37940001 2|55 2" POSITIONING PIN

28 062681012 2|1~ 1437-40X10 SCREW, PAN Siid.37-40X10

27 S37942100 2109704 n7°8 COUPLING HUB, 8

28 $37943100 2|hy7 ) n7'8.a COUPLING HUB, 6.35

29 537944000 2|h9 7y AN COUPLING SPACER

30 014760822 B|FThA347595 SET SCREW, SOCKET 8M5.95

a3 S49590001 2|FrTuy FEED HOME POSITION DOG

34 060300512 2| A M3xs SCREW, BIND M3X5

a5 S49683001 2| T 4 HOME SENSOR SETTING PLATE
38 062680612 2($4"34.37-40X6 SCREW, PAN Sh4,37-40X5

49 523337001 1|3 At18.5 RUBBER CAP, 18.5
118-V30-202 8




C2 . 1) B§{% (KE-430C) / Feed mechanism (KE-430C)
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C2 . 3£ MR (KE-430C) / Feed mechanism (KE-430C)

REF.NO CODE |aTy [ NAME OF PARTS RM
5 559915001 1| 4744 TACK WIDTH FEED SHAFT

| 550916001 1|3 {7145 FEED BRACKET GUIDE PLATE

32 145318001 8|4i44.37 SCREW, SM4.37

37 * 1|#4To57 42 WORK CLAMP ARM ASSY,

37-1 $49592200 1|37 WORK CLAMP ARM

37-2 S37849101 1495 L’ -R WORK CLAMP ARM LEVER, R

37-3 S37950101 1A TAF LA -L WORK CLAMP ARM LEVER, L

37-4 S34830001 1AHTIF LA =8 WORK CLAMP ARM LEVER SHAFT
37-5 116629001 2190+ WASHER

376 048050342 2{M7E5 RETAINING RING, E5

37-7 014760622 1|7 424595 SET SCREW, SOCKET SM5.95

37-8 " 1|HIFoR WORK CLAMP RIGHT

37-9 * 1A TIUL WORK CLAMP LEFT

37-10 152783001 2{AHITLAHTAIA WORK CLAMP GUIDE BRACKET, A
37-11 152784001 1A I7oFYI 4B WORK CLAMP GUIDE BRACKET, B
37-12 107038003 4{#545°3.57 SCREW, FLAT SM3.57

37-13 37951101 2{FHIIF Ln"-{4 WORK CLAMP ARM LEVER PLATE
37-14 146354001 2|50 % WASHER, PLAIN 5

37-15 018500822 2| P& Lh5X8 BOLT, SOCKET M5X8

37-16 153570101 2| In ZFUF oy PRESSER SPRING GUIDE ROD
37-17 145478101 2|%w35°4.76 SHOULDER SCREW, SOCKET SM4.76
37-18 548646001 2|t¥In 4D PRESSER SPRING, D

37-19 152788000 2|3z Ry PRESSER SPRING SPACER

37-20 153567000 2|l In 4h5- PRESSER SPRING COLLAR

37-21 156495201 172480V FINGER GUARD

37-22 062571012 2|F~73357-40X10 SCREW, PAN SM3.57-40X10

37-23 $48595001 1|95 9HTyy WORK CLAMP ARM SUPPORT SHAFT
37-24 014760822 1|FPFh42i5.05 SET SCREW, SOCKET SM5.95

37-25 58027001 1|44T 9403 SUPPORT SHAFT PUSH SPRING

38 558918001 1|F545: FEED BRACKET ASSY

38-1 152771000 2| 1hH FEED BRACKET SPACER

30 S50821001 2(hut'4.8 SPACER, 4.8

40 071047650 2(a9%293/16 BEARING BALL, 3/16

41 025060232 2|34 H 3 F196 WASHER, PLAIN M &

42 017761412 2% 1 15.95%14 BOLT, SM5.95X14

43 $49955001 1| F e i4y” SCREW, W/SOCKET SM4.37

44 153057101 1A 523" SCREW, W/SOCKET SM4.37

45 153035000 1|FHToF 710k WORK CLAMP FELT

46 £59917001 AT 9 T(% WORK CLAMP ARM SUPPORT PLATE
47 018400822 2|7rF Lb4x8 BOLT, SOCKET M4xs8

48 071039750 3|3h%295/32 BEARING BALL, 5/32

50 $59919000 1|o9h 1M PE-8 ROD END, PB-8

51 $10209101 1|v42/4.37 SCREW, SM4.37

52 §595623000 1|#5 bR FEED BRACKET COVER, R

53 060680512 2| 4u 437-40%5 SCREW, BIND SM4.37-40X5

100 * 1|#)4% FEED PLATE

AT BE T ” OPTION PARTS ”

500 S41328101 1A v dFIA 1y WORK CLAMP QUICK CHAMGE SET
500-1 541324001 1leCHH 157 Lbn™-Y QCWORK CLAMP ARM LEVER SHAFT
500-2 S41325001 2lacLn' =T QC-WORK CLAMP LEVER SUPPORT
500-3 541326101 1jQCHH197 LR QC-WORK CLAMP ARM LEVER, R
|500-4 541327101 1|act4r97Ln-L QC-WORK CLAMP ARM LEVER, L
500-5 018501022 2[FHE LhsX10 BOLT, SOCKET M5X10

500-8 028050242 2| HHh 425 WASHER, SPRING 25

500-7 025050232 2|e3% I 25205 WASHER, PLAINMS

118-V30-202 10




C3. % UBEF (KE-431C)/ Feed mechanism (KE-431C)

1"
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C3 . 5" BfR (KE-431C) / Feed mechanism (KE-431C)

REF.NO CODE [Q'Ty EuAs NAME OF PARTS RM
5 550915001 157350058 TACK WIDTH FEED SHAFT
H 555916001 1A AT 145 |FEED BRACKET GUIDE PLATE
32 145318001 B|fti 4,37 SCREW, 8M4.37
a7 * 1|95 5431 |WORK CLAMP ASSY, 431
37-1 $51849101 1|+ 953 WORK CLAMP ARM ASSY
37-1-1 158825200 1|17 431 WORK CLAMP ARM, 431
37-1-2 158827001 2| xroAHTiiB WORK CLAMP GUIDE BRACKET, B
37-1-3 062871212 4|F~"1257-40X12 SCREW, PAN SM3.57-40X12
37-2 154413001 1|FHIIFLA-A WORK CLAMP LEVER, A
37-3 41230001 1|95 La"-B WORK CLAMP LEVER, B
37-4 154415001 1|+ T9% Ln'-C WORK CLAMP LEVER, C
37-5 153944001 - 2280 LEVER SHAFT BUSH
378 014780622 1|7FHh43i75.95 SET SCREW, SOCKET SM5.95
37-7 140407002 1N % WASHER
37-8 018500822 1|7+ LE5X8 BOLT, SOCKET M5X8
37-9 014770622 2| 744 8.350% S SET SCREW, SOCKET (CP} SM6.35
37-10 * 1At Iroa31 WORK CLAMP, 431
37-11 537951101 1|HHTIF LAY WORK CLAMP ARM LEVER PLATE
3712 140407002 1145°% WASHER
37-13 018500822 17+& Wb5X8 BOLT, SOCKET M5X8
37-14 159828101 M ERENEN Vi SPRING GUIDE ROD, B
37-15 145478101 1|5045°4.76 SHOULDER SCREW, SOCKET 5M4.76
37-16 153569001 1| In' 3B PRESSER SPRING, B
37-17 152788000 1|FHTn’ dhu PRESSER SPRING SPACER
37-18 153567000 1|HHTn'305- PRESSER SPRING COLLAR
37-19 549595001 1| ToF v’y WORK CLAMP ARM SUPPORT SHAFT
a7-20 014760622 1|7HEARY5.95 SET SCREW, SOCKET SM5.95
37-21 559927001 1[I 2 't SUPPORT SHAFT PUSH SPRING
38 559918001 19193 FEED BRACKET ASSY
381 152771000 2| AE ThAE FEED BRACKET SPACER
39 559921001 2|h 4.8 SPACER, 4.8
40 071047850 2(39%2%316 BEARING BALL, 316
41 025060232 2|3 h 27198 WASHER, PLAINM &
42 017761412 2| 1b5.95X14 BOLT, SM5.95X14
43 549955001 1|27 SCREW, W/SOCKET SM4.37
44 153057101 1| #9257 SCREW, W/SOCKET 8M4.37
45 153035000 1T 7I0b WORK CLAMP FELT
46 $59917001 1A TF 4144 WORK CLAMP ARM SUPPORT PLATE
47 018400822 2|Fr& I baX8 BOLT, SOCKET M4X8
48 071039750 3|a9%a%532 BEARING BALL, 5/32
50 559919000 1| 1 PB-8 RCD END, FB-6
51 $10209101 1|43°4.37 SCREW, S8M4.37
52 $59923000 1|F7)5 7hn'-R FEED BRAGKET COVER, R
53 060680512 2|4 437-40X5 SCREW, BIND SM4.37-40X5
100 * 1|FU44431 FEED PLATE, 431
118-V31-202 12




C4 . 3% ! BAfE (KE-432C) / Feed mechanism (KE-432C)
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C4 . &'k (KE-432C) / Feed mechanism (KE-432C)

REF.NO CODE |aTy Lk NAME OF PARTS RM
5 559915001 UEizyiPa TACK WIDTH FEED SHAFT

3 550916001 1|49 4Pt 144 FEED BRACKET GUIDE PLATE
32 145318001 B|ii%i 437 SCREW, 5M4.37

a7 841024100 1| I fs232 WORK CLAMP ARM ASSY, Z32
a7-1 S41025100 1| za—LZ32 WORK CLAMP FRAME, Z32

37-2 150553001 1(+9+5.95 NUT, SM5.95

37-3 118258001 1|2M7Ln’-n"% STOP LEVER SPRING

37-4 118256001 1|Ab7 L'~ STOP LEVER

a7-5 118257001 11934595 SHOULDEER SCREW, 8M5.95
37-6 118259001 1|F n4.37 BOLT, SM4.37

37-7 021680202 1|4942424.37 NUT, 2 SM4.37

37-8 155562101 1A 13bL 44 WORK CLAMP CARRIER PLATE
379 018401622 1|7F& vhax18 BOLT, SOCKET M4X16

37-10 025710232 1|EFH N 2519476 WASHER, PLAIN M 476

7-11 118247001 1|75 COLLAR

3712 156170001 1|87 COLLAR

37-13 021400102 1|Fok124 NUT, 1 M4

37-14 155576001 1|44 13430 ROLLER

3715 155577001 1jam ryt3i 4,76 SCREW, SM4.76

37-16 025710232 T{EFH N #F174.76 WASHER, PLAINM 4.76

377 048040342 1| FF7E4 RETAINING RING, E4

37-18 021710212 1|Fyh2i24.76 MUT, 2 SM4.76

37-19 541265001 1|& 3uh-ATo{Z32 BUTTON HOLE GUIDE, 232
37-20 0682761012 2|Fa"3595-28X10 SCREW, PAN SM5.95-28X10
37-21 118248101 1|AMTIFFATEI44 STOP POSITION ADJUSTING PLATE
37-22 S41288001 1|A4TTot{49232 WORK CLAMP GUIDE PLATE, Z32
37-23 118252001 2|7 Y SCREW

37-24 025710132 2|e7H ¥ #4394.76 WASHER, PLAIN § 4.76

37-25 062681212 2| F~"2437-40X12 SCREW, PAN SM4.37-40X12
37-26 118247001 2|h5- COLLAR

37-27 117143001 2|%7%/4.87 SCREW, FLAT 8M4.37

ar-28 118244001 2|9 ry5.95 SHOULDER SCREW, SM5.95
a7-29 118249001 1|##zIR WORK CLAMP, R

37-30 118250001 1|44IL WORK CLAMP, L

37-31 S06533001 1| TFI0ro 40z PRESSER ADJUSTING PLATE ASSY
37-32 025060232 1|e7% 0 27196 WASHER, PLAIN M 6

37-33 018061022 1|7F& L HEX10 BOLT, SOCKET M6X10

37-34 025710132 1|E7% H %5394.76 WASHER, PLAIN S 4.76

37-35 541011001 1|4 zaeLn’- LEVER

37-36 123882001 1|F o4y 4.37 SHOULDER SCREW, SM4.37

38 $59918001 1|F04' 44z FEED BRACKET ASSY

38-1 152771000 2|4y fht FEED BRACKET SPACER

39 $59921001 2|ht 48 SPACER, 4.8

40 071047650 2|39%a373/16 BEARING BALL, 3/16

41 025060232 2|e3% 0 #5196 WASHER, PLAINM B

42 017761212 2| LH5.95%12 BOLT, SM5.95X12

43 549955001 i pDle VY SCREW, W/SOCKET SM4.37

44 153057101 1 pUEE PR SCREW, W/SOCKET SM4.37

45 153035000 1A IIF 7IAb WORK GLAMP FELT

50 $59919000 1{ovF 1/ PB-8 ROD END, PB-6
I51 10209101 1{#2s'4.97 SCREW, SM4.37

52 $59923000 151 -R FEED BRACKET COVER, R

53 060680512 2| 4vF437-40X5 SCREW, BIND SM4.37-40%5

100 $51084001 1|345432 FEED PLATE, 432

200 155567001 1IN 37304935 ADJUSTING SCREW

201 115147001 1|F o vhsATdon: COMPRESSION SPRING

202 146994001 2|z £ ¥Ry NUT, ROUND SM6.35-40

203 153834101 1| & vhsdiy-441 BUTTON CLAMP HOLDER SUFPORT
204 153827001 1| & sovhzdns -0 BUTTON CLAMP HOLDER SHAFT
205 014680622 2| FH A 43708 SET SCREW, SOCKET (CP) SM4.37
118-\/32-202 14




C4 . 3£V B8k (KE-432C) / Fead mechanism (KE-432C)
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C4 . :=')B{R (KE-432C) / Feed mechanism (KE-432C)

REF.NO CODE [aTy = MAME OF PARTS RM
206 017781412 1|# Lbe.36X14 BOLT, S5M6.35X14
207 118735002 14%4"% WASHER, PLAIN
208 150556001 1|1+¥+6.35 NUT, SMB.35
200 $41290301 1|0YSM 'y OYS SETTING PLATE PACKING
210 S41060109 1| 0% BLIND PLATE
211 062710812 2|4~ 3476-32Xs SCREW, PAN SM4.76-3248
212 062711012 2|4 3476-32X10 SCREW, PAN SM4,76-32X10
213 025710232 4|5 1 3729476 WASHER, PLAIN M 4,76
214 152827001 EIE SNV OIL CAP
215 $22337001 1|7 L84185 RUBBER CAP, 18.5
216 228475000 114540 01 1.9%80 |FASTENING BAND, 1.9X80
217 525664000 1|3-FHIL4#6 CORD HOLDER, BN
218 062680612 1|#~'14.37-40%6 SCREW, PAN SM4.37-40%6
219 062710812 2|$A"2476-32X8 SCREW, PAN SM4,76-32%8
220 S41264001 1| I3Emh 9 WORK CLAMP CARRIER ROD ASSY
221 018062038 1|7HE LI6X20 BOLT, SOCKET M&X20
222 118735002 1|14 0°% WASHER, PLAIN
223 021080306 2|3vatuke NUT, 3146
224 41010001 1{EA 4% SENSOR PLATE
225 541012001 1|OY LI4ME Y QY SOLENOID PIN
226 140407001 11 4h°% WASHER
227 519662001 1[AFYTE S SNAP PIN, 5
228 S18523001 1A4T7r W SPRING, EXTENSION
229 S41008001 1{0YYLIAF AN - OY SOLENOID STOPPER
230 0E2710812 2|+~ 1476-32X8 SCREW, PAN SM4.76-32%8
231 025710232 2|e7% N $F194.76 WASHER, PLAIN M 4756
232 852098201 1|OYYLA{ KR4 OY SOLENOID SETTING PLATE
118-V32-202 16



D1. #T _L5BR / Work clamp lifter mechanism
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D1. I L7 MR (KE-430C,

KE-431C) / Work clamp lifter mechanism (KE-430C, KE-431C)

REF.NO CODE |[Q'TY = NAME OF PARTS RM

1 S49630001 1|0 5A LINK, A

2 549631001 1|144B LINK, B

3 $49632001 1|V 9Ch3 LINK ASSY, C

4 $49635001 AU T LINK SHAFT, A

5 S49636001 1|Ws9v 5B LINK SHAFT, B
5] S49637001 1|0y LINK SHAFT, G

7 S40638001 1|95%4D LINK SHAFT, D

8 100281001 4|49 WASHER, PLAIN

] S37968001 B|ATY7LE V8 SMAF FIN, 8

10 $196862001 2|37V SNAP PIN, 5

11 $58890001 1|#4144 WORK CLAMP PLATE

12 $55157000 1|FF 45939480 BUSH

13 014760822 2|7Fh 27595 SET SCREW, SOCKET SM5.95

14 510105001 2% Y % SPRING, EXTENSION

15 S49639001 1| Nr s 4 SENSOR SETTING BASE

18 062680612 1|FA"24.37-40X8 SCREW, PAN SM4.37-40X6

17 S49640101 1| ErheF4s SENSOR PERCEIVE PLATE

18 S55479001 1|FHE b r34X8 BOLT, SOCKET {S/P WASHER) M4X8
19 S49541001 124 L 4A SOLENOID SETTING PLATE, A

20 060681212 4 WAV 437-40X12 SCREW, BIND SM4.37-40X12

21 549642001 1tV H9 158 SOLENOID SETTING PLATE, B

22 080501018 2| ASFM5X10 SCREW, BIND M5X10

23 549543001 1|H'4F GUIDE

24 080680712 2|WquFa3T-a0x7 SCREW, BIND SM4.37-40%7

25 S59763000 1|FH TPy AR "4 W-CLAMP LIFTER STOPPER RUBBER
26 018501422 2|7H& 514 BOLT, SOCKET M5X14
118-V30-204 18



D2. T L B8k (KE-432C) / Work clamp lifter mechanism (KE-432C)
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D2 . T k45 B & (KE-432C) / Work clamp lifter mechanism (KE-432C)

REF.NO CODE |QTY = NAME OF PARTS RM
1 S49630001 1|UAHA LINK, A

2 549631001 1|48 LINK, B

3 548632001 1|yAh0h: LINK ASSY, C

4 §40635001 1|0shA LINK SHAFT, A

5 549636001 105398 LINK SHAFT, B
s 548637001 1|Ux540C LINK SHAFT, C

7 549635001 1|0 4D LINK SHAFT, D

8 100281001 4|42 WASHER, PLAIN

9 $37968001 B|ATY7E LS SNAP PIN, 8

10 S19662001 2|ATYTEYS SNAP PIN, 5

11 S41015101 1|HXFE oy WORK CLAMP LIFTING ROD
12 $55157000 1| TA537490 BUSH

13 014760822 2|FHH43°5.95 SET SCREW, SOCKET 8M5.95
14 S10105001 ped U3/ ST SPRING, EXTENSION

15 S49639001 1|y’ SENSOR SETTING BASE

16 062680812 1[{$~"14.37-40X6 SCREW, PAN Shid.37-40X6

17 S49840101 1o haF43 SENSOR PERCEIVE PLATE
18 855479001 1|PHH M I24%8 BOLT, SOCKET {S/P WASHER) M4X8
19 549641001 VI D VA EET SOLENOQID SETTING PLATE, A
20 060681212 4| AuF 437-40X12 |SCREW, BIND SM4.37-40X12
21 549642001 1|24 M5B SOLENOID SETTING PLATE, B
22 060501016 2|W{FMEX10 SCREW, BIND M5X10

23 549643001 1|84V GUIDE

24 060680712 2|k 437-40X7 SCREW, BIND SM4.37-40X7
25 120448001 1|7°A7 RUBBER BAND

28 018501422 2|7TH MEEX14 BOLT, SOCKET M5X14

27 150206002 1|E59 4 218 WASHER, PLAIN 16

28 048150142 1|7 9379C15 RETAINING RING, EXTERNAL C15
29 153828001 1(ans4 ROLLER SHAFT

30 107744001 1|an ROLLER

31 153484001 1[40 #4.76 WASHER, PLAIN 4.76

32 105234003 2(+9H4.37 NUT Sh4.37

33 S41014009 1w —Fng'- LEVER HOLDER

34 018061622 2|FHH MEEX16 BOLT, SOCKET M6X16

35 025060232 2|E5% h3F196 WASHER, PLAINM 6

38 S41016001 1| IFF LA WORK CLAMP LIFTER LEVER
37 153838001 1|F8evhsbn =44 B-CLAMP LEVER SHAFT

38 014760622 1|PHE#3'595 SET SCREW, SOCKET SM5.95
30 017821813 1|# LE704X18 BOLT, SM7.84X18
118-V32-204 20




E . F&hBa{F / Lower shaft mechanism

15 16 17

118-V30-305
21



E . T#3BA{E / Lower shaft mechanism

REF.NO CODE |aTy Ao NAME OF PARTS RM

1 141786001 1979y s’ SHOULDER SCREW

2 100000004 1|39k7.14 NUT, SM7.14

3 014680622 1P AR 437083 SET SCREW, SOCKET (CP) SM4.37

4 152245101 11390 59% % ROCK GEAR

5 S37978251 11390 vl ROCK GEAR SHAFT

Ie. 181995001 1| yhbhi—43 SET SCREW COLLAR ASSY

61 101706001 2|Fi25'6.35 SET SCREW, SM6.35-40X5.5

7 014760622 2|7H+445°5.05 SET SCREW, SOCKET SM5.95

8 549605001 1|940 993 LOWER SHAFT ASSY

9 $55213001 1|98 9580 LOWER SHAFT BUSH

10 014760622 1|PHb445'5.95 SET SCREW, SOCKET SM5.95

11 152678201 1|heFaneysy ADJUSTING STUD

12 081003670 1{0V»TPW3 O-RING, PW3

13 549609001 1| &= SET SCREW COLLAR ASSY

13-1 014770622 2|PFhA%5'6.360F'3 SET SCREW, SOCKET (CP) SM6.35

14-1 55927101 1|38 898453 SHUTTLE RACE BASE ASSY

14-1-1 555216101 1|Fthes4 SHUTTLE RACE BASE

14-1-2 02429101 1|he 74 SHUTTLE RACE THREAD GUIDE

14-1-3 062660412 2|Fa"2318-40X4 SCREW, PAN SM3.18-40%4

14-1-4 152883101 2|FthIby 9y S-RACE BASE SETTING CLAW

14-1-5 152884104 2|FFH7H a2 SPRING, COMPRESSION

14-1-8 402887001 2|4 43.2 WASHER, 3.2

14-1-7 0626860712 2|4~ 3318-40X7 SCREW, PAN SM3.18-40X7

14-1-8 09043000 2|7zhk FELT

14-1-9 $49981000 2|7:E£3X3 WICK, 3X3 =360

14-1-10 49826000 1|5:EE3X3 WICK, 3X3 =300

14-1-11 S49885000 1]|93E%3X3 WICK, 3%3 =100

15 014760622 1|7PFhA%5.95 SET SCREW, SOCKET 8M5.95

16 152678201 1Ry Y ADJUSTING STUD

17 081003670 1|oy9PwWa O-RING, PW3

18 048070342 1{F7E7 RETAINING RING, E7

18 $55215001 1|F34n"-HR DRIVER, HR

20 018501232 1|7HE phsx12 BOLT, SOCKET M5X12

21 " 1{4th= SHUTTLE RACE BASE

22 * 1{HhhTnads SHUTTLE HOOK ASSY, WBOX

23 516290001 1|=-F1a-5-4X19.8 NEEDLE ROLLER, 4x19.8

24 * 1FEVr-253 BOBBIN CASE ASSY

24-1 * FE Vr=AF3%n % TENSION SPRING

24-2 * 1HE r=An' 333 SCREW

24-3 * 1 297uk Do % ANTI-SFIN SPRING

25 - S BOBBIN

27 S55658000 1|a77Thb FELT

28 $55214000 1|hv7TA M T FELT HOLDER

29 $55140001 13K =+ SUPPORT

30 123882001 1|44y 4.37 SHOULDER SCREW, SM4.37

31 103810002 S R R K WAVE WASHER

32 025770232 1EFHH £F196.35 WASHER, PLAIN M 6.35
"SRR, " For Supply parts "

14-2 559388001 NAThTa{ et SHUTTLE RACE BASE 8ET

14-2-1 S58885001 MEERERLVE SHUTTLE RACE BASE ASSY

14.2-1-1 855216001 1|Athas SHUTTLE RACE BASE

14-2-1-2 S02428101 NWET PP+ SHUTTLE RACE THREAD GUIDE

14-2-1-3 062560412 2|F~"1318-40%4 SCREW, PAN SM3.15-40X4

14-2-1-4 152683101 2|4 Ay S-RACE BASE SETTING CLAW

14-2-1-5 152684101 2|AHh3M w4 SPRING, COMPRESSION

14-2-1-8 402887001 2|13 h 3.2 WASHER, 32

14-2-1-7 062660712 2|#~"3318-40X7 SCREW, PAN SM3,18-40X7

14-2-1-8 500043000 2|7zhb FELT

14-2-1-9 S59886001 2|71k FELT, =360

118-V30-305 22




E . FEBIE: / Lower shaft mechanism
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E . TE4ES{% / Lower shaft mechanism

REF.NO CODE [Q'TY A NAME OF PARTS
14-2-1-10 557965000 1|73k E3X3 WICK, 3%3 L=515
14-2-1-11 558886001 11750k FELT, L=360
14-2-2 550529000 4le’=AF2-7" OIL TUBE, L=320

118-V30-305



F . &4 8:888{% / Lubrication
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F . #ihT8 &M / Lubrication

REF.NO CODE [Q'Ty = NAME OF PARTS RM
1 S49992000 1| A4 ILE yhTh OlL GAUGE WINDOW
2 S07333001 A WIFNAT'S PIFE, 8
3 S07456000 1| =-NF21-7 OIL TUBE, L=160
4 148738000 1|%5k% WICK, L=335
5 107149001 1|7k FELT
|6 $37983001 PR ESURL L fid WICK SUPPORT
7 082680612 1|#~724.37-40¥%8 SCREW, PAN SM4.37-40%5
8 025680232 1|59 K 3719437 WASHER, PLAIN M 437
9 028680242 1|WaAHh re-4.37 WASHER, SPRING 2-4.37
10 510478000 1|A9F $193714k FELT
1 S34986000 1|l =h71-7 OIL TUBE, L=135
12 549382000 1|75k E4X4 WICK, 4X4 L=400
13 107149001 2|71t FELT
14 $49059001 1|FvE vk a4 WICK SUPPORT
15 510162201 1| EEH L WICK SUPPORT
18 080670512 1| 42K 357-40X5 SCREW, BIND SM3.57-40%5
17 S$40620000 2|e=nF1-7 OIL TUBE, L=340
18 $49957000 1|93t E4X4 WICK, 4X4 =700
19 $49622000 1|93 T4%4 WICK, 4X4 =130
120 S49083000 1]93EE4X4 WICK, 4%4 | =800
21 S49984000 1|E775LE FLAT WICK, L=200
22 104567101 1EEEHI WICK SUPPORT
23 159565000 1|#3E£2.6X150 WICK, L=150
24 537985000 1|A{7H2Thb FELT
25 $37986000 1|E=RF2-7 OIL TUBE, L=440
28 18093100 1|23k E4N4 WICK, 4¥4 L=1100
27 145547001 1|F2-7"H04 TUBE HOLDER
28 062670512 1|F~"3357-40X5 SCREW, PAN SM3.57-40X5
23 S37987001 138 9% 292941 LOWER SHAFT WICK SUPPORT
30 $37988000 1345 8% 292710 b LOWER SHAFT WICK FELT
31 062680612 1|F~"34,37-40X86 SCREW, PAN SM4.37-4008
32 S09043000 1|7TLk FELT
33 152948001 1|F nd vk Oll. GAUGE WINDOW
34 $49623000 1|t =AF2-7 OIL TUBE, L=280
35 S49624000 1|t =hF2-7 OIL TUBE, L=260
36 $49625000 1|t =nF2-7 OIL TUBE, L=160
38 152569001 2|3-FHIh CORD HOLDER
39 062670512 2|F~"2357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 IV E 43 WICK, L=335
41 148738000 IV HS3 WICK, L=335
42 152956001 1|7:EE4%4 WICK, 4%4 L=500
44 228475000 3 ranul 1.0%8 FASTENING BAND, 1.8X80
45 153824001 1|7Tb FELT
45 S40957000 1|7EEE4X4 WICK, 44 L=700
47 5490958000 1|23kT4N4 WICK, 4X4 L=70
48 549985000 1|E=RF2-7 OIL TUBE, L=170
43 $49986000 1|t =AF2-7 QIL TUBE, L=110
50 S49987000 1| =nFa=7 OIL TUBE, L=150
&1 549995001 1|3-F4HThE CORD SUPPORT
52 062670512 1|$4"1357-40X5 SCREW, PAN SM3.57-40X5
83 S49618000 1|t ==RF2-7" OIL TUBE, L=210
54 S55659000 1]9:EE WICK, =300
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G . %8 >B8{% / Threading mechanism
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G . R\ MR / Threading mechanism

REF.NO CODE |aTy [ NAME OF PARTS RM
1 152869001 1|7-LAbET ARM THREAD GUIDE
2 062670612 1|FA"1357-40X8 SCREW, PAN SM3.57-40X5
3 S408627001 1|7-L k0o ARM THREAD GUIDE
4 060870812 1| 4o} 357-40X6 SCREW, BIND SM3.57-40%6
5 551859101 1|P-LAVFut4 ARM THREAD GUIDE
3] 0806706812 1|WAvF 357-40X8 SCREW, BIND SM3.57-40X6
8 152872001 1|fbF39e4'f TENSION BRACKET
8 114294001 1|0y O-RING
10 * I ET S THREAD TAKE-UP SPRING
11 $12699000 1[fbaie™y TENSION RELEASE PIN
12 116922001 1|4bF399&™ TENSION STUD
13 $31032001 1|4bF395 b TENSION NUT
<M¥A, SR> < For Knitted & Ordinay materials >
14-1 104525001 1A FPn% TENSION SPRING
<FzARA> < For Depim>
14-2 107806001 EGELVTE TENSION SPRING, H
15 159805001 1[4 F3P5HHT TENSION DISC PRESSER
16 145446001 2|/ 345 TENSION DISG
17 100402004 1|Fi43567 SET SCREW, SM3.57
18 S10469001 1|7+ k445,95 SET SCREW, SOCKET SM5.95
19 115186001 1[aq 398" MAIN TENSION STUD
20 100136001 1|4FF39% 9k TENSION NUT
21 115188001 1|24 b3a9vn's MAIN TENSION SPRING
22 145446001 2|/ A TENSION DISC
23 152889001 1|3924 bh¥r THREAD RETAINER
24 062570612 2|~ 3357-40X6 SCREW, PAN SM3,57-40X6
<TF-LH> << Far Denim >
25-1 152850001 1IESLFTHA MEEDLE BAR THREAD GUIDE, A
< Y2, BERE> < For Knitted & Ordinay materials >
25-2 S41222101 1H{E S b7 HB NEEDLE BAR THREAD GUIDE, B
28 152891101 N 280D 7t N-BAR BUSH THREAD GUIDE, D
33 S$12441001 1FIon 2918 % WASHER
"FITLvavEs T ~ OPTION PATS ~
27 152881001 1|z MEEDLE COOLER ASSY
28 014760632 1|74 3505-28X6 SET SCREW, SOCKET (CP)SM5.85X6
29 152883000 1|71 X155 FELT, 8155
30 152884001 1|THLA{ MY NEEDLE COOLER THREAD GUIDE
31 062670412 1[$~"1357-40X4 SCREW, PAN SM3.57-40X4 .
< #YIL A > < For Thread breakage detector>
32 S$45083001 1| A 9V 7oA FACE PLATE THREAD GUIDE
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H . %% / Bobbin winder mechanism
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H . %%R8{& / Bobbin winder mechanism

REF.NO CODE _ |QTY EiAS NAME OF PARTS RM
1-1 537801106 117978 TOP COVER
1-2 537982100 1|4b3%07 BOBBIN WINDER ARM
1-3 537983000 1|45n74 PLATE SPRING
1-4 048100142 1R 539G10 RETAINING RING, EXTERNAL C10
1-5 537894001 1|4M%948 BOBBIN WINDER CLAW STUD
1-8 537995101 1(F LAt BOBBIN PRESSER
1-7 100402004 1|F33.57 SET SCREW, SM3.57
1-8 537996001 UELEE ¥ 2 BOBBIN WINDER CLAW
1-9 014680622 1| FHEAR 4.370% SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1[FATES RETAINING RING, ES
1-11 837997001 1HA¥E5D BOBBIN WINDER SHAFT
1-12 154528001 UElxs77 5 BOBBIN WINDER WHEEL
1-13 120448001 11747 RUBBER BAND
1-14 120990001 2| Tk bA 437 SET SCREW, (CP) SM4.37-40X8
1-15 510174000 14343744 ‘DLIST GUARD PLATE
1-16 537998001 14T R SPRING
117 157968001 1|2A KNIFE
1-18 062680512 1|FA"3437-40X56 SCREW, PAN SM4.37-40%5
1-19 158574101 1|4FFI0R 2 TENSION STUD
1-20 100136001 1AM F39 T3 TENSION NUT
1-21 144110001 180~ {3 TENSION ADJUSTING SPRING
1-22 145446001 2|4 73945 TENSION DISC
1-23 144105000 eV AR VIV K TENSION SPRING FLANGE WASHER
1-24 021680202 1139222437 NUT, 2 3M4.37
1-25 141580001 1{AMFVE™ THREADING BAR, U
1-26 100022004 211595 NUT, SM5.95
1-27 025680232 EF D $F294.37 WASHER, FLAIN M 4.37
2 062681212 2|FTA"2437-40X12 SCREW, PAN SM4.37-40X12
3 oB2680612 1]+~ 34.37-40%6 SCREW, PAN SM4.37-40%6
4 025680232 3| L7 #F194.37 WASHER, PLAIN M 4.37
5 547335101 115705 BOBBIN WINDER PULLEY ABSY
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J . YU B / Thread trimmer mechanism
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J . ®REJBEAER / Thread trimmer mechanism

REF.NO CODE _|QTY ot NAME OF PARTS RM
1 5409529201 1|4b¥UDL THREAD TRIMMER CAM
2 014770622 2|FHHA46.960%'2 SET SCREW, SOCKET (CP) SM6.35
3 538002201 1S HT48 SOLENOID SETTING PLATE
5 080681212 |  2|W4/UF437-40X12 SCREW, BIND S144.37-40X12
6 154580000 |  1|VL/4F U3y SOLENOID CUSHION
7 502652001 HEEES WASHER
8 S23836001 1| e/ AP L2 SOLENOID LEVER ASSY
8-1 S02654001 1AL - SCOLENOID LEVER
8-2 014680822 |  1|7Hh42074.370%73 SET SCREW, SOCKET (CP} SM4.37
9 $38003101 1|20~ DRIVING LEVER PUSH LEVER
10 S49645001 1|50257°4.76 SHOULDER SCREW, SM4.76
11 538004002 | 1|9 ILn-AbInT  <EEE2> |DRIVING LEVER STOPPER <Mraked in 2>
11 $38004003 11989 -Abon’  <E283> [DRIVING LEVER STOPPER <Mraked in 3>
11 $38004004 | 1|4 bn-AbnT  <EBE4>> |DRIVING LEVER STOPPER < Mraked in 42>
12 $59893001 |  2|7HF LH437-40X10 BOLT, SOCKET 5M4.37-40X10
13 148847001 2|47 WASHER, PLAIN 4.76
14 158905001 1|MARAFI YR ADJUSTING SCREW
15 105812003 |  1|FVh7.94 NUT, SM7.94
16 549644001 1IN =T H{5) DRIVING LEVER GUIDE SHAFT
17 231071001 1| A8)L8X15 BUSH, 8X15
18 £32235001 1|2/ FIns SPRING, COMPRESSION
19 048070342 |  1|F#7ET RETAINING RING, E7
20 153596001 HEEES WASHER
21 154506000 |  1{4MFUALLN =HS3y CUSHION _
22 549646101 R o T THREAD DRIVING LEVER ASSY
22-1 559874001 AR I - THREAD DRIVING LEVER
22-2 558872001 1{4M¥Yan THREAD TRIMMER ROLLER
22-3 S58871001 1|9 w3547 SHOULDER SCREW, SM4.37
22-4 $59873001 | 2|¥h'% WASHER, PLAIN
22-5 SA0D49001 | 2|Fyba37 NUT, SM4.37
22-6 028680242 |  1|Wa¥h'Re-4.37 WASHER, SPRING 2-4.37
23 014770622 |  1|FHRARLB.350E'E SET SCREW, SOCKET (CP) SM6.35
24 802354001 2|99 TH 4B SHOULDER S5CREW, B
25 100022005 |  2|+¥H5.95 NUT, SM5,95
28 S49648001 RIS THREAD TRIMMER ROD ASSY
26-1 $409649001 1|4hEynuk THREAD TRIMMER ROD
26-2 141482001 2[3T9% T3 JOINT ASSY
26-3 100022005 |  2|+9F5.95 NUT, SM5.95
29 $49550001 1| 4L~ THREAD TRIMMER LEVER
20 810195101 1|4 THREAD TRIMMER LEVER SHAFT
31 110367001 1|1980°% WASHER, PLAIN SPECIAL 8
32 048060342 |  1|FIE6 RETAINING RING, E6
33 014760622 |  1|FHhA4 595 SET SCREW, SOCKET SM5.95
34 538011001 1|M)EF 2 SPRING, EXTENSION
35 549651001 1|Wahi SPRING HOOK
36 110233001 1|9035°4.76 SHOULDER SCREW, SM4.76
37 110181004 |  1|Fvha.76 NUT, SM4.76
38 549994001 | 2(%h'#4.76 WASHER, PLAIN 4.76
40 $38012001 1|brAn -9z CONNEGTING ROD LEVER ASSY
41 §10202201 1|LhAn =Y [LEVER SHAFT
42 121007001 1| Faokbiai 4.7 SET SCREW, SM4.37
<KE-430C, 431CH> < For KE-430C & 431C>
<KE-432CHyH B> <For Export of KE-432C>
43-1 $38015001 1|ni1% NEEDLE PLATE
<KE-4320E MM fH > < For Japan only of KE-432C >
43-2 540916001 1|nYq4c e
44 §38016001 1|4y THREAD CONNECTING ROD
45 $49988001 1|4V InNDE MOVABLE KNIFE ASSY, N
46 S10208001 1|4V onhy <t=0.4> |MOVABLE KNIFE SPACER <t=04>
46 $10208002 | 1|4V nhA” <t=0.5> |MOVABLE KNIFE SPACER <t=05>
46 §10208003 |  1|4Fnhid’ <t=0.6> |MOVABLE KNIFE SPACER <t=06>
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J . %40V B8R / Thread timmer mechanism

< KE-430C, KE-431C,
432C WA/
For KE-430C,
KE-431C & export of

118-Y30-403




J . #YJEMR / Thread trimmer mechanism

REF.NO CODE_|aTy = NAME OF PARTS RM
47 $00705001 | 1|4k Ind5- IMOVABLE KNIFE COLLAR
48 $10200101 | 1[0y 4.2 SCREW, SM4,37
49 $10210201 |  1|374n FIXED KNIFE
50 111140002 |  2|¥2332.38 SCREW, SM2.38
51 100032004 |  2|4#5%5 437 SCREW, FLAT SW4.37-40X8
52 S11244001 |  2|oi25'4.37 SCREW, 5M4,37
53 . 1|74 NEEDLE HOLE PLATE
54 100360003 |  2|4#53v°2.38 SCREW, FLAT SM2.28
55 298475000 |  2|49van b 1.9%80 FASTENING BAND, 1.9X80
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K . %ih - B / Thread wiper mechanism

10

118-V30-405

118-V30-408
35




K. %#.-M# / Thread wiper mechanism

REF.NO CODE Q'TY B A NAME OF PARTS RM

1 549652101 =9 n’- THREAD WIPER DRIVING LEVER

2 152822101 1|29 THREAD WIPER SHAFT

3 025770232 1|e5% h +F176.35 WASHER, PLAIN M 6.35

4 048040342 1|kA7E4 RETAINING RING, E4

5 014760822 1|7HhA4575.05 SET SCREW, SOCKET SM5.95
6] $38024001 1|7’ -0vF s THREAD WIPER ROD SHAFT

7 S38025001 1| -avr gz THREAD WIPER ROD ASSY

8 145992001 1|Paeushisi a3y SET SCREW, SM4.37

g 048060342 1|k47E6 RETAINING RING, E6

10 116629001 2|40 WASHER

< KE-430CH > < For KE-430C >
11 152823001 15593 THREAD WIPER ARM ASSY
<KE-431C, 432CH> < For KE-431C & KE-432C>

1 541284301 1|74 =959z THREAD WIPER ARM ASSY

12 048030342 1|F47E3 RETAINING RING, E3

13 152827001 e CE s OIL CAP

14 014710522 1 THrAR 4. 760K"S SEET SCREW, SOCKET (CP) SM4.76
15 156206801 1|9n-A THREAD WIPER, A

18 062670512 2}~ 33.57-40X5. SCREW, pan SM3.57%4.5

17 025350132 21E5%H 239 WASHER, PLAIN S 35
118-v30-405

L. &MU / Thread take-up mechanism

REF.NO CODE |aTy e sk NAME OF PARTS RM

1 546656001 1|V {4 SOLENOID SETTING PLATE

2 062710812 2|#~"2476-32%8 SCREW, PAN SM4,76-32%8

3 549660101 1|4HHLn"~ THREAD TAKE-UP LEVER

4 107321003 2|48u%4.76 SHOULDER SCREW, 3M4.76

5 £19748001 1|3 500983 CUSHION
|6 047401442 AT YT E AW PIN, SPRING ROLL A4

7 549861101 1A 9T SOLENOID JOINT

8 501598001 2|7hykb iR 357 SET SCREW, SM3.57-40X5

] 110251001 2|R/FHIT W b SPRING HOOK

10 021870102 2|+yk12357 NUT, 1 SM357

11 S34883001 1|4EUn' % SPRING, EXTENSION

12 519748001 1| 970953 CUSHION

13 S40863001 1|+¥+257 NUT, SM3.57

14 0682671012 1[+A"3357-40X10 SCREW, PAN SM3.57-40X10

15 028350242 1 W3t 32-35 WASHER, SPRING 235

16 025350332 T 34435 WASHER, PLAIN L 35

17 S49662001 AL =979 TREAD TAKE-UP LEVER CRANK

18 155559001 1|E5% 1% WASHER, PLAIN

19 048040342 1|F7E4 RETAINING RING, E4

20 S49664000 1| 4R YL AR = TREAD TAKE-UP SOLENQID COVER
y 0626706812 2[+A"1357-40X6 SCREW, PAN SM3.57-40X6
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M . %% A B8R / Thread nipper mechanism

5
_—

118-V30-406
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M . %4 ABE / Thread nipper mechanism

REF.NO CODE |aTy A NAME OF PARTS RM
1 S49665001 1|42yt b2 TENSION RELEASE ROD ASSY

1-1 S49666001 14 r2nra TENSION RELEASE ROD

1-2 141492001 1av95'5H: JOINT ASSY

1-3 100022005 1]+915.95 NUT, SM5.95

2 145478101 1190357476 SHOULDER SCREW, SOCKET SM4.76
3 S02354001 14793 78425'B SHOULDER SCREW, B

4 100022005 1|49+5.95 NUT, 8M5.95

5 S$49653001 1| 4P 2NA I -5 TR-RELEASE DRIVING LEVER ASSY
5-1 549854001 1|4k ln' - TENSION RELEASE DRIVING LEVER
5-2 153597001 1|34 H N 505 LOWER THREAD RETAINER COLLAR
5-3 $30033001 1|%w3473.57 SHOULDER SCREW, SM3.57

5-4 $49655001 1|h5- COLLAR

5-5 106129002 1|#9+3.57 NUT, 8M3.57

5-6 028350242 1|Wa¥h%2-35 WASHER, SPRING 235

[ S40856001 1|42 AL -U TENSIOM RELEASE LEVER, U

7 849657001 1|20 An-URAMA RELEAASE LEVER U STOPPER

8 S$19748001 1|8 9705093 CUSHION

a 062680812 2|4a"1437-40X8 SCREW, PAN SM4.37-40X%8

11 S38032001 1|4F 2 iln- TENSION RELEASE LEVER

12 S46734001 1|37 LN =59 W-CLAMP LEVER LIFTER SHAFT

13 01998001 177954273567 SET SCREW, SM3.57-40X5

14 $38033001 1|h5-13 COLLAR, 13

15 048040342 2|ri7E4 RETAINING RING, E4

17 SA0703001 1| 4b2ibn-n"% TENSION RELEASE LEVER SPRING
18 S$31006001 1|+ 75 T3 LIFTING LEVER

19 $39051001 1|8 49235X12 SCREW, PAN (SIP W) M35X12

21 531952001 1| TF 9709 LIFTING CRANK

22 $10239001 1|4 2IAE" TENSION RELEASE STUD
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N . $HErE & 22 BIfR / Synchronizer

118-V30-501

P .7\ > FEARBE(R / Printed circuit board mechanism

118-V30-518




N . s+ sk H38RE{R / Synchronizer

REF.NG CODE Ty [ NAME OF PARTS RM
1 S48686001 1{hnr44 4z SYNCHRONIZER ASSY
2 062400808 |  2|FA'14x8 SCREW, PAN M4X8
4 532080001 | AL NEEDLE LOWER MAGNET ASSY, D
5 S38082001 e FLU G B Ve & NEEDLE UPPER MAGNET ASSY, L
6 062681412 |  3|+a1437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 3|ESH H RLa04.37 WASHER, PLAIN S 437
118-V30-501
P . ) E4RBA(E / Printed circuit board mechanism
REF.NO CODE Q1Y EvAA NAME OF PARTS RM
1 849479001 |  1|MuEnvoE MAIN PCB ASSY
1-1 S20019000 |  4[ICM54640P IC:M54640P
1-2 S43178000 |  8|PHAT'IPCO231 PHOTO COUPLER:PC9231
1-3 093650008 |  1|CMOSIC74HCOSF IC:74HCO8F
1-4 083650032 1|CMOSICT4HCI2F IC:TAHC32F
1-5 081170009 2|BIPIC74L309F 1C:T4LB0SF-T
16 S48484000 |  8|MOSFETFS10KMJ-2 TRANSISTOR, FET:FS10KMJ-2
1-7 540485000 B|MOSFETFXBKMJ-2 TRANSISTOR, FET:FXeKMJ-2
1-8 S48471000 6|MOSFETFK185M-1 TRANSISTOR, FET:FK185M-12
19 $38155000|  3|MOSFET2SK1306 TRANSISTOR, FET:28K1306
1-10 SE0845000 1|MOSFET2SK1307 TRAMSISTOR, FET:25K1307
1-11 549486000 1|MOSFET25J222 TRAMSISTOR, FET:25J222
1-12 U32744000| 1|DIPSWDSS708 DIP SWITCH:DS5708
1-12 044301005 31 |+FA 4 H23X10DA SCREW, PAN (8P WASHER) M3X10
1-14 S48578000 1| GFUSESAFBY=}"4% GLASS FUSE, 5A W/LEED WIRE
1.15 ¥51030150 |  1|#"C50B103 CAPACITOR, POLYESTER 50B103
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Q1.3 bkAa—JLE v & ZBF / Control box mechanism

1-5 1.4 1-8 1-7 1-6 110 1-20 $ %ﬁ
& ) 20

@‘;‘ADE = \T‘ °D C 1-26
O O(}D O OO0 o — 1-26-8
| O 1-28-7
1-26-2 ~eo-
L] OG 5] 1-26-3 I:I]g:LEE-E
1-26-10— O A oo
1-26-5— I—MB'B
A l 1-28-1
TTOC
U ———1-26-9

—1-28-17

118-V30-502
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Q1. arka—JLRw2 ARk / Control box mechanism

RMIBI S (DTN SERESEX LM SE T & ERFAELRRE—H A ofcvboZoTET,

When ordering parts which have an (*) in the RM colum, these paris will be supplied as aset together with other

neccssary parls such as sucuit boards.

REF.NO CODE |QTY et MAME OF FPARTS RM
1 S48467001 1F99a9: BOX ASSY
1-1 549468001 UF w99 POWER SUPPLY BOX
1-2 S49469001 Ve WiV MAIN PCB SETTING PLATE
1-3 540470001 1|& 99374 BOX COVER
1-4 538093000 1|3-F4Hx4s HOLDER PLATE
1-5 0AS5401206 2|+F~""924X120B SCREW, PAN (3/P WASHER) M4X12
18 021400206 2|22 19k NUT, 2 M4
1-7 S47692000 1|DCITVE-493 FAN MOTOR ASSY, DC
1-8 0A5403006 2|+FA 4 924X300B SCREW, PAN (5/P WASHER) M4X30
1-9 0A5400806 1|+FA" 4 424X8DB SCREW, PAN (S/P WASHER) MdX8
1-10 0A5401208 2|+~ 934%12DB SCREW, PAN (S/P WASHER) M4X12
1-11 542260000 1| 7%FSWa-+'43452 FOOT SWITCH HARNESS ASSY, 424
1-12 S38107100 1% 37 W =} CONTROL POWER SUPPLY HARNESS
1-13 538108000 1|E587 w5 a-F MOTOR POWER SUPPLY HARNESS
1-14 $38109100 1|7 -b7 o -+ H-P POWER SUPPLY HARNESS
115 $38110000 1|PER3-F POWER HARNESS
1-16 511949000 1|ThT Y2 RUBBER BUSH
117 S00554000 |  17[44H -F6NS SUPPORT, 6NS
1-18 S31780000 21CKShFLT 6L CORD CLAMP, 26-L
1-19 543275000 B|3-F 977 WS2NS GORD GLAMP, WS2NS
1-20 543276000 4|3-F 9507 WSINS CORD CLAMP, WS3NS
1-21 543277000 1|3-F 9757 WS4NS CORD CLAMP, WS4NS
1-22 008400604 | 12|+5A14X6 SCREW, TRUSS M4X6
1-23 538116000 1|&F 9 s7s FRAGMENT PROTECTOR NET
1-24 837059001 1|PET- LABEL, PE
1-25 S37080001 | 1|7-A¢-% LABEL, GROUNDING
1-26 549839101 N s3n s POWER SUPPLY PGB ASSY
1-26-1 543177000 1|ICMA3830 IC :MA3830
1-28-2 S43184000 2|PHh7'5PCO23 PHOTO COUPLER :PC323
1-26-3 549586000 2|MOSFET2SK1941 TRANSISTOR, FET :25K1941
1-26-4 538203000 1|SBDYG802C04R DIODE -YG8022C04R
1-28-5 SAQ037000 2|A" ASV14D5 11 VARISTORV14D511
1-26-6 232384001 1|ST7" W DSA3E2ZM SURGE ABSORBER :D5A362MA
1-26-7 248071000 1|DBRD25XB60 DIODE BRIDGE :25XB60
1-26-8 $38205000 1|7 2C250B182 CAPACITOR, ALUM-ELEC 250B182
1-28-9 SA1034000 1|7C63B562 CAPACITOR, ALUM-ELEG 63B562
1-26-10 543175000 1| b5 AETS54AA159 TRANSFORMER :54AA159
1.28-11 543178000 1|F54AETS25AD199 TRANSFORMER :35AD199
1-28-12 S43181000 1|3{METS43AD289A COIL :49AD289AC
1-26-13 $38208000 1|RYJW1AFSNDC5EY RELAY :JW1 AFSN/DC 5V
1-26-14 153242000 2|E2-2'6A FUSE, 6A
1-28-15 S08030000 1|GEx-%"5AFB FUSE, 5A :FB
1-28-16 S48580000 1|GFUSE7AFB FUSE, 7A :FB
1-28-17 0A4301005 B+ TA 433X10DA SCREW, PAN (S/P WASHER) M3X10
1-26-18 543189000 1|PGBE13-} PCB E1 HARNESS
1-26-19 $43187000 1|PCBE21-F PCB E2 HARNESS
1-26-20 S49472000 1|#-3256D-22 THERMISTOR :6D-22
1-26-21 549938000 1|Eyxs—+ INSULATION SHEET
10 S49477000 1|PROM{r{ %355 PROM CONTROL ASSY
10-1 UA4817000 1|MOSLSI27C2001 EPROM:27C2001
1 $53032000 1|PROM-IMSZ PROM ASSY, IM
11-1 535143000 1|CMOSLSIZ7CE12 LsL27C512
12 228475000 159980 01 1.9X8 FASTENING BAND, 1.9X80
<WHA> < For Export>>
20 $38352101 2|7+ 58 .40 |LABEL. ELEG. SHOCK 4 LANG.
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Q1.3 bka—=JbEk v £ ZBF / Control box mechanism

17 1-8 1-10 1-20

|
1-26-13 1-26-11 1.26-18

118-V30-502




Q1. arkOo—JLRw2 A / Control box mechanism

REF.NO CODE B Ao NAME OF PARTS RM

<ERFAA> < For Japap only>

21 538353101 FUrEIaLT

54 S55627001 M7~ IM LABEL
TEEAWR " For supply parts ”
< =3q700V, 220V > < For "3—Phse 200V & 220V AG>

H-1 553031001 FUIRUDIEA1-IM BOX UNIT, Al1-IM 3-P. 200/220V *
< Bi38200V, 230VFE > <For “1-Phse 200V & 230V AC>

H-2 853033001 R UIRUDHIEA2-IM BOX UNIT, A2-IM 1-P. 220/230V *
< EHIE10VE> < For Japan only >

H-3 S$53034001 FUPIIIZB1-IM - *
< BEIE110V, 120V > <For “1-Phse 110V & 120V AC>

H-4 553035001 F IR HEB2-1M BOX UNIT, B2-IM :1-P. 110V AC *
< =3FA415VE > < For "3-Phse 415V AC>

H-5 S53036001 FUFZYDIICI-IM BOX UNIT, C1-IM :3-P. 415V AGC *
< =#i380VH > <For "3-Phse 380V AC>

H-6 S$53037001 F gAYz C2-IM BOX UNIT, C2-IM :3-P. 380V AC *
<BEH240VE > < For “1-Phse 240V AG>

H-7 553038001 F 9IRYIC3-IM BOX UNIT, G3—iM -i-P. 240V AC *
< =#400VH > <For “3-Phse 400V AC>

H-8 553038001 B YIAINIIE-IM BOX UNIT, E-IM 3-P. 400V AC *
< 240V > <For “1-Phse 240V AC>

H-& S53040001 T YA F-IM BOX UNIT, F-IM :1-P. 230V AC *
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When ordering parts which have an (*) in the RM colum, these parts will be supplied as aset together with other
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Q2. 3ar ka—JLEkvo X B [ Control box mechanism

< =1§200V,220VA / For "3-Phase 200V & 220V AC" >

< B#8220V,230VRA / For "1-Phase 220V & 230V AC" >

| gan  2-4-1 1
B MM‘@—E-I
2-44 |
I
| 2.44 245 2-4@'

< M#110V,120VE / For "1-Phase 110V & 120V AC" >

[9ag 231

Wy

"#7 a8/ OPTION PARTS

< =400V / For "3-Phase 400V AC" >

118-V30-502




Q2 . arra—/Lifwy AB{& / Control box mechanism

REF.NO CODE |aTy [ NAME OF PARTS RM
< =31g200V, 220V > < For "3—Phse 200V & 220V AG>
2-1 38112001 1|F 4 v sWizA POWER SUPPLY SWITCH ASSY, A
2-1-1 538113000 1T NI A POWER SUPPLY IN HARNESS, A
2-1-2 538133000 1|7 - POWER SUPPLY HARNESS
2-1-3 JO2657001 1|3PALSwWH17 3P, PUSH SWITCH, #17
9-1-4 224514001 2|t vIydy INSULATION PLATE
2-1-5 218855001 2| f24 MI50 BINDER, M150
< Hii100vE> < For Japan only>
=2 £38114000 1|75 uSWAZB
2-2-1 538115000 1|72 2IN-MB SR —
2-9-2 S38118000 175 b a4
2-2-3 JO2657001 1|3PFLswWE1 7
2-2-4 224514001 21y —_—_—
2-2-5 218859001 2| {24 M150
< =38415V, 380VFHE > < For “"3—Phse 415V & 380V AC>
2-3 538117000 17 uh ASWHEC POWER SUPPLY SWITCH ASSY, C
2-3-1 538115000 1795 YINI-FB POWER SUPPLY IN HARNESS, B
2-3-2 S38133000 ] b POWER SUPPLY HARNESS
2-3-3 JO2657001 1|3P#SW#17 3P. PUSH SWITCH, #17
2-3-4 224514001 2|E' Y14 INSULATION PLATE
2-3-5 218859001 2| A5 M50 BINDER, M150
<Hidg200v, 230V > <For “1-Phse 200V & 230V AC>
2-4 347592000 HF o 2SWIED POWER SUPPFLY SWITCH ASSY, D
2-4—1 538113000 1|F U5 UINI-M A POWER SUPPLY IN HARNESS, A
9-4-2 S47595000 1|17 Y5 va-b1ay POWER SUPPLY HARNESS, EXP.
2-4-3 JO2657001 1{3PHLSWE T 3P. PUSH SWITCH, #17
2-4-4 224514001 2| &IV 4 INSULATION PLATE
9-4-5 218859001 2|W %5 M150 BINDER, M150
i g L7 - A " OPTION PARTS ”
< =iH400VHE > < For "3-Phse 400V AC >
2-5 $38120000 1|72 ¥INI-HE POWER SUPPLY IN HARNESS, E
<HIF230vVH > < For "1-Fhse 230V AC>
2-6 $43188000 UF U YINI-FF POWER SUFPLY IN HARNESS, F
<HEH110V, 120V, 20v> |[<For "1-Phse 110V, 120V & 240V AGC>
-7 547654000 117 8WhEG POWER SUPPLY SWITCH ASSY, G
2-7-1 538115000 1T VINT-FB POWER SUPPLY IN HARNESS, B
2-7-2 547595000 1|75 va-Favay POWER SUPPLY HARNESS, EXP,
2-7-3 JO2657001 1]3PAiSWH T 3F. PUSH SWITCH, #17
2-7-4 224514001 21 YLy % INSULATION PLATE
2-7-5 218858001 2| W45 M150 BINDER, M150
<HBiif220v, 230V < For "1-Phse 220V & 230V AC
=4#200v, 220V > 3-Phse 200V & 220V AC>
31 538123000 1|AGINI S99 AC-IN CONNECTOR ASSY
<Bifg100V, 110V, 120VA> |<For "1-Phse 100V, 110V & 120V AC>
a2 S49473000 1|Avhvb5wABSE CONVERSION TRANSFORMER ASSY, B
4-2—1 549474000 1|avhvb7vAB CONVERSION TRANSFORMER, B
3-2-2 538126000 1|ACINI-F AC-IN HARNESS
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Q2. ax kO—-JL# v & 28R / Control box mechanism

< =4§200V, 220V / For "3-Phase 200V & 220V AC" >

< 48220V 230VE [ For "1-Phase 220V & 230V AC" >

[ 4n 241 o |
,e _: E'MM\I\?SI
R

3-2-2 3.2-1

S MO R
| I
R
I 2-7-4 2-7-5 2-?—_2,

| R ———————

< i 240V / For "1-Phase 240V AC" »
3-3-2

I T \'\_\

[ 5.7.3 \. :

| I SN E?

I I 4
I

| 2f4275274

" #7388 FOPTION PARTS "

< =400V f For "3-Phase 400V AC" >

47
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Q2 . arkO—=JLiRw2 A& [ Control box mechanism

REF.NO CODE |Q'Ty b Ao NAME OF PARTS RM
< HiiR240v <For "1-Phse 240V AC
=#3400V, 415V, 380VE > 3-Phse 400V, 415V & 380V AG >
33 549475000 1|Ahsb32ACHE CONVERSION TRANSFORMER ASSY, G
3-3-1 549476000 1|~vhob722C CONVERSION TRANSFORMER, C
3-3-2 538126000 1|ACINI-}F ACAN HARNESS
"AFama” “ OPTION PARTS ©
<Biigr3ovR> < For "1-Phse 230V AG>
3-4 543201000 1|ACINI-+F IAC-IN HARNESS, F
<HLE200V, 220V, 230VELSF> | <Except for “200V, 220V & 230V AC>
4 018061436 4|7THAbeX14 BOLT, SOCKET MBX14
5 025060236 8(b7 H 2 F196 WASHER, PLAINM 6
16 021060106 41521946 NUT, 1 6
7 028060246 4| h k-6 WASHER, SPRING 26
TATLaLEE T ~ OPTION PARTS ™
< =3H400VH > < For "3-Phse 400V AC>
40 540835001 1|/ A 74 13430E93 NOISE FILTER ASSY, 430E
< BR300V > <For "1=-Phge 230V AC>
40-1 540616001 1A I{IAEMCHE NOISE FILTER ASSY, EMC
< Bi3R230V, =3H400VH> |<For "1-Phse 230V AC & 3-Phse 400V AC>
41 540620000 ELWIIVALE] PCB SETTING PLATE
42 0A4400605 B[+~ J24XBDA SCREW, PAN (S/P WASHER) M4X5
43 540621000 1|EMIA7ESD-SR-15 EMI CORE, ESD-SR-15
a4 540622000 1|EMIIFESD~SR-25 EMI CORE, ESD-5R-25
45 149809000 2187971 BEAD BAND, L=200
48 S40821000 3|EMITESD-SR-15 EMI CORE, ESD-SR-15
47 540822000 Z2|EMISTESD-SR-25 EMI CORE, ESD-3R-25
48 149809000 535971 BEAD BAND, L=200
45 £40823000 1|EMIaF TR-40-27 EmMI CORE, TR-40-27
50 0AS401606 1|+’ # 424X 16DE SCREW, PAN (&P WASHER) M4X16
51 025040236 1|78 #7194 WASHER, PLAINM 4
52 021400108 1|FVk124 NUT, 1 M4
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R . &R M®E / Power supply equipment mechanism

14-1.114-1-2 pems

—_—
I

14-1—

—_— e m—

< KE-432CH f For KE-432C >
6.q 205—m 206

Or ik

19
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R . B MER{% / Power supply equipment mechanism

REF.NO CODE [aTY =T NAME OF PARTS RM

< KE-430C, 431C, 422CH > | <For KE—430C, 431C & 432C >

1 538134100 1| ILAE-9XE PULSE MOTOR ASSY, X

2 538138100 1|WILAE-4YH3 PULSE MOTOR ASSY, Y

3 018401222 B|FH& Lhax12 BOLT, SOCKET m4x12

4 552907000 2|3 FHLa#0 CORD HOLDER, 10M

5 0AS401006 | 2|F~"an"kE74X10 SCREW, PAN (S/P WASHER) M4X10
<KE-430C, 431CH> <For KE-430C & 431C>

6 49463100 1|M7to84E HEAD SENSOR ASSY

6-1 S56167000 1| ¥t HAGL-N12F PROXIMITY SENSOR, GL-12NF

6-2 S58167001 1|0 HGL-N12F PROXIMITY SENSOR, GL-12NF

63 S58167003 1|39 HGL-N12F PROXIMITY SENSOR, GL-12NF
<KE-432CH> <For KE-432C>

6 $48581100 1|7 1443252 HEAD SENSOR ASSY, 432

61 S56167000 1| ¥t HGL-N12F PROXIMITY SENSOR, GL-12NF

6-2 S56167001 1|50 GL-N12F PROXIMITY SENSOR, GL-12NF

63 856167003 1|58 HGL-N12F PROXIMITY SENSOR, GL-12NF

6-4 $48582000 1| tthn—42 SENSOR HARNESS

a 0823008086 pe] b N I ] SCREW, PFAN M2X8

9 062300806 1[#~"33X8 SCREW, PAN M3X8

10 552907000 2(a-FHLa#E0 CORD HOLDER, 10N

1 0A5401008 2[FA 30" $E74X10 SCREW, PAN (S/P WASHER) M4X10

12 152069001 1|3-F 44 Tha CORD HOLDER

13 062670512 1|#4"3357-40X5 SCREW, PAN SM3,57-40%5

14-1 549979400 ey ey N PRESSER SOLENOID ASSY

14-1-1 S59366000 EFLY SHOCK ABSORBER, 1

14-1-2 S$58367000 1|8un2 SHOCK ABSORBER, 2

14-2 §38144100 U EE VRS THREAD TRIMMER SOLENOID ASSY

14-3 381468000 1|3%443191-04R CONNECTOR :3191-04R

14-4 838147000 1(9-9F1-75 MARK TUBE, 5

15 060501018 4{n 4L M5X10 SCREW, BIND M5X10

16 S38148000 1|7-AtA GROUND WIRE, 1

17 0A5400806 1|+FA4 34X8DB SCREW, PAN (SIP WASHER) M4X8

18 S454684000 1|4HYYL AR B3 THREAD TAKE-UP SOLENOID ASSY

19 S00480000 3|a-FneEs |CORD HOLDER, 5N

20 080670612 3| 4uh 357-40X6 SCREW, BIND SM3.57-40%6
<KE-430GH > <For KE-430C >

2 S$49465009 VELEDERmEY CONNECTOR ASSY, 430C
<KE-431CH> <For KE-431C>

21 S49465001 1eandhIasssss CONNECTOR ASSY, 431E
<KE-431CH> <For KE-432C>

21 549465002 IPELEDFRmER CONNECTOR ASSY, 432E

22 228475000 1|rsn'uh1.9x8 FASTENING BAND, 1.9X80

23 117150001 1|3-F#he GORD HOLDER

24 062670612 1|1 1357-40X6 SCREW, PAN SM3.57-40X6

25 218859001 1| 424" M150 BINDER, M150

34 500480000 2|3-FHn5Es GORD HOLDER, 5N

a5 080670612 2| {uF 357-40X6 SCREW, BIND Si3.57-40X6

35 0DBOBTO612 1|4 24 357-40X6 SCREW, BIND SM3.57-40X6

a7 0680400616 1|4+ Max%6 SCREW, BIND M4X6
A TianBR " " OPTION PARTS ”

30 545934009 1|EMBYYSWE EM-LOCK SWITCH ASSY

30-1 S37057001 1|EMASYF AN -3 EM-SWITCH SPACER, 3

30-2 S49482000 1|EMPRYISWN-3 2453 EM-LOCK SWITCH & HARNESS ASSY

30-2-1 532335100 1{swW-aVSITIN SWITCH :AVS211N
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R . BB / Power supply equipment mechanism

g |

4-1-114-1-2 g, ©
14-1 —] |

< KE-432C R / For KE-432C >
6.4 205 206

G
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R . B mEA{% / Power supply equipment mechanism

REF.NO CODE |aTy b AL NAME OF PARTS RM
AT MR " OPTION PARTS ”

30-2-2 549466000 1|EMSWA—3A EM-SWITCH HARNESS

3 062710812 2|#~"2476-32X8 SCREW, PAN SM4.76-32%8

32 149287000 3| ausuT CORD HOLDER, 7N

33 060670612 3|WAUF 357-40X6 SCREW, BIND SM3.57-4046

40 $55629101 M7 249553 HEAD SEITCH ASSY

40-1 §55630001 NICTOR IFI3 MICRO SWITCH ASSY

40-2 S38744101 AL 9F4 a0 % SWITCH PLATE SPRING

40-3 S55632001 1|Af9F5 4 SWITCH BRACKET

40-4 062020806 2|~ a2x8 SCREW, PAN M2X8

40-5 140647101 13441 CORD HOLDER

40-6 062400616 1|FA"aIM4X6 SCREW, PAN Mdx6

40-7 062401216 1|F~"am4xi12 SCREW, PAN M4x12

40-8 026040236 U= ESET WASHER, PLAIN 4

40-9 154514001 1|A~"—4- SPACER

40-10 021400108 1 Fok1424 NUT, 1 M4

41 0A54010086 2[+a"an"AE54X10 SCREW, PAN (SIP WASHER) M4X10

42 552007000 1|3-FHILaE10 CORD HOLDER, 10N

43 DAS5401006 1" an"$E34X10 SCREW, PAN (S/P WASHER) M4X10
<KE-432CH> <For KE-432C>

200 548583001 1 FHThI AL/ N5 SOLENOID ASSY

201 062501212 4{F~"15%12 SCREW, PAN M5X12

202 025050232 4|E5H 23195 WASHER, PLAINM 5

203 536048000 1| ¥ U8E2R PROXIMITY SENSOR, E2R

204 062300612 1|+A"33X6 SCREW, PAN M3X6

205 $10243000 1|+ o557 NK=3N CORD HOLDER, NK-3N

206 062300812 1|F~"33%8 SCREW, PAN M3X8

118-V30-515 g2



S . #4E/ R JLEB{E / Operation panel mechanism

T . i1 8 B8# / Power table

118-V30-530

53

118-V30-652




S . #4E/{JLPAR / Operation panel mechanism

REF.NO CODE |Q'TY EaAqg NAME OF PARTS RM
1 555889001 IV LIy OPERATION PANEL UNIT
1-1 55880001 1wn R LIMSE OPERATION PANEL ASSY, IM
1-1-1 555851000 1[FT7L-AIMYE FRONT FRAME ASSY, IM
1-1-2 552091000 1|9rab-hdz REAR FRAME ASSY
1-1-3 548495000 1| AN3Th0 - PANEL SIDE COVER
1-1-4 £40498001 1|n'3+3300 01} PANEL 8IDE COVER GUIDE
1-1-5 087310815 2| b7 Ba4laxs TAPTITE, CUP B M3X8
1-1-6 0A4400805 1|+~ H24X8DA SCREW, PAN (S/P WASHER) M4X8
1-1-7-1 $40497001 1| I Y03 \PAMEL PCB ASSY
1-1-7-2 $20023000| 4|LEDGLSPD40 LED :GLSP04D
1-1-7-3 S46703000 7|LEDPG5307S LED :PB5307S
1-1-7-4 S48579000 | 10|SWB3F—4050 SWITCH :B3F-4050
1-1-7-5 U34870001 1|DIPSW KSPO8 DIP SWITCH:KSPO8
1-1-7-8 S30280000 1|7 4-PKB24SPC3 BUZZER :PKB245PC36
1-1-7-7 ULOD25000 1|3%542429-680028 CONNECTOR:3429-60025C
1-1-8 $49510000 1|V R =7 W% PANEL HARNESS ASSY
1-1-9 087311015 2[hvTBE4R3X10 TAPTITE, CUP B M3X10
1-1-10 XA2220050 | 2|¥nvidT PCE HOLDER
1-2 062300806 4}F~"13%8 SCREW, PAN M3X8
118-V30-530
T. By A& BRE 7 Power table
REF.NO CODE [QTY = NAME OF PARTS RM
1 JBOBESE001 1|CIMT-5430%93k CIM MOTOR ASSY, 430
2 $53055100 1] IMA-3R53 HARNESS ASSY, IM
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U1 . B5#RBA{R / Foot switch pedal mechanism

(s s e I
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U1 . B54RB{% / Foot switch pedal mechanism

REF.NO CODE [aTy Bl NAME OF PARTS RM
1-1 849667101 1|28 79bSWEYE 2.STEP FOOT SWITCH SET
1-1-1 549668101 1|25 7ykawss 2-5TEP FOOT SWITCH ASSY
1-1-1-1 S45669100 1| 79T I 15 FOOT PEDAL BASE ASSY
1-1-1-2 849672001 1|25V SWE™ 2-5TEP SWITCH PIN
1-1-1-3 538168001 1|7Pyadn's SPRING, COMPRESSION 10X30
1-1-1-4 S38168201 1| 7YSW 4B FOOT SWITCH SUPPORT PLATE, B
1-1-1-5 004400603 2 |+#53%34X6 SCREW, FLAT M4X6
1-1-1-6 38170001 1| 79E ' % FOOT PEDAL SPRING
1-1-1-7 S54648000 1{7%FSWn-A4s FOOT SWITCH HARNESS ASSY
1-1-1-7-1 S54846000 1 7YFSWA-22 FODOT SWITCH HARNESS
1-1-1-7-1-1 S54644000 2| Haziv iR TERMINAL, FEMAIL
1-1-1-7-1-2 S54845000 2l uhn- INSULATION COVER
1-1-1-7-2 S$36260000 2| ArFVE vk by MICRO SWITCH, VX :PIN BUTTON
1-1-1-8 062302506 2|+~ 33x25 SCREW, PAN M3xX25
1-1-1-8 S51451000 17908 FODT PEDAL
1-1-1-10 S49673000 1|~'¥nda'44 PEDAL PROTECTION PLATE
1-1-1-11 S49674001 1| ATYFFFIN S SWITCH PRESSER SPRING
1-1-1-12 S38177001 1|F9AE RS D FOOT PEDAL SHAFT
1-1-1-13 048050346 2|M7E5 RETAINING RING, E5
1=1-1-14 052400606 2[FAT IV 2E74X6 SCREW, PAN (S/P WASHER) M4X6
1-1-1-15 025040236 1|5 8 hF2r4 WASHER, PLAIN M 4
1-1-1-16 117936001 4|3 Lty0.4 RUBBER CAP, 0.4
1-1-1-17 538180000 1|38 7216891 GONNECTOR 11721691
1-1-1-18 536682000 1389597 CONNECTOR CAP
1-1-1-18 546694000 1|3-F7"Y2IKR61A CORD BUSH :KR51A
1-1-2 S38178101 1| 77RSWH 1SR FOOT SWITCH SUPPORT PLATE, A
1-1-3 538179101 1|79hSWoL £4C FOOT SWITCH SUPPORT PLATE, ¢
1-1-4 018082536 2|FHE" Lhex2s BOLT, SOCKET M&X25
1-1-5 028080246 2|W3¥h' 328 WASHER, SPRING 28
1-1-6 025080236 2|e3% 2 F28 WASHER, PLAINM 8
1-1-7 018501036 2|PHF Lh5X10 BOLT, SOCKET M5X10
1-1-8 028050246 2|V h 25 WASHER, SPRING 25
1-1-9 025050236 2|e74 27195 WASHER, PLAINM 5
1-1-10 018401236 2|7 L4112 BOLT, SOCKET M4x12
1-1-11 028040246 PARES o S WASHER, SPRING 2-4
1-1-12 025040236 2|e7% 2 F194 WASHER, PLAIN M 4
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U2 . BEiRBAR% (4 72 a >8B&R) / Foot switch pedal mechanism (Option parts)

" #7a @5/ OPTION PARTS "

1-2-113——8

1-2-1- 14—
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U2 . BRI R (A F a8 &) / Foot switch pedal mechanism (Option parts)

REF.NO CODE |QTY ELeAs NAME OF PARTS RM
1-2 S49875101 1|2Lan’s iyt 2-PEDAL FOOT SWITCH SET

1-2-1 540676101 1|2y s 2-PEDAL FOOT SWITCH ASSY
1-2-1-1 S40669100 2|7 T AT 403 FOOT PEDAL BASE ASSY

1-2-1-2 538160201 2|7ukswWii 148 FOOT SWITCH SUPPORT PLATE, B
1-2-1-3 004400603 4|53 46 SCREW, FLAT M4X5

1-2-1-4 S38170001 2|77 N2 FOOT PEDAL SPRING

1-2-1-5 S54849000 1|2L47YbSWA-3 A 03 2-PEDAL FODT SW HARNESS ASSY
1-2~1-5-1 554847000 2[2L07bSWA-4 A 2-PEDAL FOOT SWITCH HARNESS
1-2-1-5-1-1 554844000 4| HLasRuiA A TERMINAL, FEMAIL

1-2-1-5-1-2 854845000 4|E"Y1hn - INSULATION COVER

1-2-1-5-2 536260000 2| A YFVXE UK MICRO SWITCH, VX PIN BUTTON
1-2-1-8 062301205 4|tA33X12 SCREW, PAN M3X12

1-2-1-7 228475000 8lrham b 1.9%8 FASTENING BAND, 1.9X80

1-2-1-8 S51451000 2|79 R FOOT PEDAL

1-2-1-9 S49673000 2|8 F LR 44 PEDAL PROTECTION PLATE
1-2-1-10 549574001 2|A{yFHHIn G SWITCH PRESSER SPRING
1=2-1-11 538177001 2|7IAT RS Y FOOT PEDAL SHAFT

1-2-1-12 048050348 4{k7E5 RETAINING RING, E5

1-2-1-13 052400606 4|+A" IR EF4X6 SCREW, PAN (S/P WASHER) M4X8
1-2-1-14 025040236 2|e7H 8 A F154 WASHER, PLAIN M 4

1-2-1-15 117836001 8|7 Atu9.4 RUBBER CAP, 9.4

1-2-1-16 S38180000 1|3%s8172169-1 CONNECTOR :172168-1

1-2-1-17 538060000 1|38 8547 18X19 CONNECTOR CAF, 18X19
1-2-1-18 546694000 2|3-F7WYIKRETA CORD BUSH :KR61A

1-2-2 538178101 2| 7hSWY 1 5A FOOT SWITCH SUPPORT PLATE, A
1-2-3 538179101 2| 7IbSWir 140 FOOT SWITCH SUPPORT PLATE, C
1-2-4 018082536 4| FrE pex2s BOLT, SOCKET M&X25

1-2-5 028080246 4|23 h 328 WASHER, SPRING 28

1-2-6 025080236 4|E7% N *F18 WASHER, PLAINM 8

1-2-7 018501036 4|FPFE L5110 BOLT, SOCKET MaX10

1-2-8 028050246 4| 325 WASHER, SPRING 25

1-2-9 025050236 4|74 H 2 F195 WASHER, PLAINMS

1-2-10 018401238 4|7PHE Lhax12 BOLT, SOCKET M4X12

1-2-11 028040246 4|WRY 324 WASHER, SPRING 24

1-2-12 025040236 4|7 N rFa04 WASHER, PLAIN M 4
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U3 . BirBAR (4 723 >88f) / Foot switch pedal mechanism (Option parts)

" #F T3l OPTION PARTS *

2-1
O IS

< #issmans / For supply parts >

118-V30-651
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U3 . BRB{R (A 3> 886) / Foot switch pedal mechanism (Option parts)

REF.NO CODE [aQTY AL MNAME OF PARTS RM
2 $46131001 124" 579 F8WEYHOP 2-STEP FOOT SWITCH SET, 0P
2-1 S46132001 1|24 5 79FSWIE0P 2-8TEP FOOT SWITCH ASSY, OP
2-1-1 546133001 1|SWHHTS 4 SWITCH BRACKET
2-1-2 S46134001 1| 7YFSWLN'- FOOT SWITCH LEVER
2-1-3 148904001 1|¥035°7.94 SHOULDER SCREW, SM7.94
2-1-4 025080236 1|34 1" 45198 WASHER, PLAIN M 8
2-1-5 101268002 1|FvF794 NUT, 8M7.94
2-1-6 546135001 1|79FSWN % FOOT SWITCH SPRING
2.1-7 $46138000 1|79FSWN-FAHZ0P FOOT SWITCH HARNESS ASSY, OP
2-1-8 UD2390001 41+ L A3X20DA SCREW, PAN (SIP WASHER) M3X20
2-1-9 025030236 27T 25193 VWASHER, PLAINM 3
2-1-10 021300206 2|23 Fvba NUT, 2 M3
2-1-11 052400806 2|F~ I 74X SCREW, PAN (SIP WASHER) M4xa
2-1-12 500480000 1|3-FFN4E5 CORD HOLDER, 5N
2.2 100866002 2|AEH$L5.5%20 WOOD SCREW, ROUND M5.5X20
2-3 200190001 3|AFYTN STAPLE
2-4 S01603009 1|AHIPH 734403 TREADLE ASSY
2-4-1 $01199003 1|75 7244 TREADLE PEDAL
2-4-2 133188001 1A ITr 73495 TREADLE SHAFT
2-4-3 119707003 2|49 TREADLE SHAFT BRACKET
2-4-4 119708001 2|75 I h- TREASLE BUSHING COLLAR
2-4-5 017082206 2|& nrexe2 IBOLT, Max22
2-4-6 116694001 2|45 18 NUT, SQUARE M8
2-4-7 028080240 2|WHH T %2-8 WASHER, SPRING 2-8
2-4-5 025080236 2|e7H N #7198 WASHER, PLAINM 8
2-5 142656001 1999 CHAIN ASSY

<WGAMR> < For supply parts>

3 $49443000 1|34 1703641 CONTACT :170364-1
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V. fBREEBE&K(A 7 3 »E&R) / Atachment set (Option parts)

20-4 20-13

118-V30-940
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V. fIEEEMR (T3 8m) 1 Attachment set (Option parts)

REF.NO CODE [QTy =y NAME OF PARTS RM
20 $49515009 1|7 A =3 SOL. TYPE THREAD WIPER ASSY
20-1 541656001 1|4k Lshds TR-WIPER CONNEGTING ROD ASSY
20-2 544500001 1|0 -5 52 THREAD WIPER ARM ASSY
20-3 153112001 1|%'v353.57 SHOULDER SCREW, SM3.57
20-4 021670202 1|F9r271357 NUT, 2 SM357
20-5 549616009 1|2 FF 95202 SOLENOID BOX ASSY
20-5-1 540819001 1|4bng YL 53 THREAD WIPER SOLENOID ASSY
20-5-1-1 541204050 17505974 PLUNGER RUBBER
20-5-2 062300612 4 |¥A723X6 SCREW, PAN M3X6
20-5-3 41205001 159 1% WASHER, PLAIN
20-5-4 S41206001 14 nF N4 THREAD WIPER SPRING
20-5-5 S25458001 217555 vy PLUNGER PIN
20-5-6 842017109 1| WIL A F N1 W-SOLENOID SETTING PLATE
20-5-7 540482000 1|EMBYOSWA=3203 EM-.LOCK SWITCH & HARNESS ASSY
20-5-7-1 532335000 1|sw-AvS311N SWITCH :AVE311N
20-5-7-2 849466000 1|EMSWA-%2 EM-SWITCH HARNESS
20-5-8 S37057001 1|EMAYFAN =43 EM-SWITCH SPACER, 3
20-5-9 S42018109 1 WYL in - WIPER SOLENCID COVER
20-5-10 008400604 2|+5A34X%6 SCREW, TRUSS M4XE
20-5-11 537806109 14 hn-E74 SOLENOID COVER LID, E
20-5-12 008400604 21++52714X86 SCREW, TRUSS M4XE
20-5-13 115007001 14h°% WASHER, PLAIN 13
20-6 $41207000 1|AN-H3°h SPACER RUBBER
20-7 525456001 1|75 %" PLUNGER PIN
20-8 018400632 2| PFEK KH4X6 BOLT, SOCKET M4X6
20-9 100645003 2|14 0% WASHER
20-10 $41657001 1|4k AmE DW TENSION RELEASE ROD, DW
20-11 061350616 1|4#5335%6 SCREW, FLAT M3.5X85
20-12 062580812 2|F4'2437-40%8 SCREW, PAN SM4.37-40%8
20-13 1568206001 1|94n"-A THREAD WIPER, A
20-14 549047000 1|3444VHR-5N CONNECTOR:VHR-5N
20-15 060670612 3| (o 357-40X6 SCREW, BIND SM3.57-40K6
20-18 149287000 k<l pR =Gy CORD HOLDER, 7N
20-17 104449001 1|7 htv155 RUBBER CAP, 155
118-V30-040 62



Z1. A ERBER / Accessories

" #7388/ OPTION PARTS "

A

< KE-431C A/ For KE-431C >

PN

< KE-430C ¥=4A R/ For Denim of KE-430C >

B3

118-V30-910




Z1 . 8 & BE{#R / Accessories

EF.NO CODE |aTy Lo MAME OF PARTS RM
4 $38039209 1A Nn" s OIL PAN ASSY
4-1 S38040209 1|F n"s OIL PAN
4-2 154467001 123447 DUST OILER
4-3 037301215 2|VHAYE s 3X12 TAPPING SCREW, PAN V M3X12
4-4 S$18093100 1|53k E4X4 WICK, 444 L=1100
5 109714000 5|9% MNAIL
ls 114488002 1|0+ 744 OILER
g 143882001 2(k7'e” HEAD HINGE
10 014760622 2|FFkA%i 5,95 SET SCREW, SOCKET SM5.95
1 S49803000 2(M7 A T RUBBER CUSHION
12 109714000 4|0% NAIL
14 122991001 177 9647790 ACCESSORY BAG
16 - 3| BOBBIN
17 * 1|yaadyhs MEEDLE 4 PIECE ASSY
18 S$10208001 1|4 by <t=04> |MOVABLE KNIFE SPACER <t=04>
18 510208002 1|4 Inhy <t=0.5> |MOVABLE KNIFE SPACER <t=05>
18 $10208003 1|4FontY <t=0.6 > |MOVABLE KNIFE SPACER <t=06>
19 $38045109 1|e9543 HEAD REST ASSY
20 S49604000 2|M7 T4 RUBBER CUSHION
21 109714000 2|5% NAIL
22 114483002 1|KYH45-43 OILER ASSY
23 555663001 1| 809z OIL TANK ASSY
<KE-431CH> <For KE-431G>
24 S08170001 1Zh 94230 SCREW-DRIVER, Z-TYPE
28 142443001 1| %" 7751.9%52 SCREW-DRIVER, 1.9X52
27 118837001 1|4 773.4X70 SCREW-ORIVER, 3.4X70
28 101572101 1|34 2045.5X190 SCREW-DRIVER, 5.5%190
29 107779001 1| AnH6X7 WRENCH, 67
30 100887001 1|AnF8X9 WRENCH, 8X9
31 107780004 1|AnF10X12 WRENCH, 1012
33 142721001 1|sho% A0 13 HEXABONAL WRENCH, 3
34 118064001 1{609F AN T4 HEXAGOMAL WRENCH, 4
42 200190001 5{Z2F797 L STAPLE
51 144226001 1{br7"hn'- HEAD COVER
<=L BoxEifd FH > < Satting the control box™>
52 533006001 4|EFAA-H MOTOR SPACER
55 133740006 4| hI4F LF6XT0 BOLT, SQUARE M&X10
56 021060106 8l1y119k6 NUT, 1 M6
57 025060336 4|E5% D 4546 WASHER, PLAINL 6
<EBHRESWHI{tH> < Setting the power switoh™
58 032461606 2[+TATIAS 4.5X16 WOOD SCREW, ROUND M4.5%16
59 538044001 1|Evi AT HINGE PRESSER
61 031412506 4|NEIR 4.1X25 WOOD SCREW, ROUND M4.1425
62 200190001 3|ATYT N STAPLE
<KE430CT =AM > < For Denim of KE-430C>>
|64 S41222101 1|47 TB NEEDLE BAR THREAD GUIDE, B
70 §55633001 1| A{9FT44 SWITGHING PLATE
71 032422003 2|+ INEIRY4.1X20 WOOD SCREW, ROUND M4.1X20
118-V30-910 64
fRAOHEEEIEETLIEMNBIET,

The details of included accessories are subject to change.




Z1 . B B% / Accessories

.I"" . " ,,’)-
S ?HJ

[

1

| 76

e, E—— ———— — — —

T

26

99 33 ’EL
~ A~

" #7288 /OPTION PARTS " | | < KE-431CH/ For KE-431C >

A

AN

< KE-430C ¥=x. R/ For Denim of KE-430C >

-

118-V30-810




Z1 . {% & B8{#% / Accessories

REF.NO CODE |[aTy i Af NAME OF PARTS RM
<EME> < For Japan only >
75 $55311001 1A LA -IMG3
75-1 51087000 1A kA -IM ————
75-2 $38350001 1¥r 2043400
<WEHAE> < For Export>
75 S55311002 1A Rban -IMYz BELT COVER ASSY, M
75-1 S51097000 1A LbIn'-IM BELT COVER, IM
75-2 $38349001 1|Y94F3454° 8. I4 LABEL, OPERATION ENG.,
76 062401008 2[$a"24X10 SCREW, PAN M4X10
101 S08030000 1|GEa-2"5AFB FUSE, 5A ‘FB
102 153242000 1|E2-A'6A FUSE, 6A
103 $48580000 1|GFUSETAFB FUSE, 7A ‘FB
820 018405032 2|7+& Lr4x50 BOLT, SOCKET M4X50
921 021400102 2{Furtia4 NUT, 1 4
i Va1 “ OPTION PARTS
15 SDE706001 134301 SILICONE OIL
"HERnS " " For supply parts ”
801 UA4817000 1|MOSLSI27C2001 EPROM:27C2001
an2 S60400000 2|FYF unk20X50 CONDUCTIVE PAD, 30X50
903 860711001 1|PROM 14bna PROM CARTON BOX
< T F730X10mm > <For Area "30X10mm" >
911 156006001 2|r417y WORK, CLAMP, U
912 017680512 2|& LH.37%5 BOLT, 8M4.37%5
118-V30-910 86
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The details of included accessories are subject to change.



Z2 . [FE &M% / Accessories

< KE-430C, KE-432CR / For KE-430C & KE-432C =

414l 6712
67-1-1-2 E?Hj

e — — — — — — — —

< KE-431CH / For KE-431C >

67
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Z2 . {1 B3, | Accessories

REF .NO CODE |[aTY Er A NAME OF PARTS RM
<KE-430C, KE-432CH > |<For KE-430C & KE-432C>

35-1 502763402 1{4M4T5 1422DR COTTON STAND ASSY, 2DR
35-1-1 S$51283001 2|75 SPOOL STAND BASE
35-1-2 150182000 2|A7"-A39b SPOOL MAT
35-1-3 551282001 2|AF-Mrray SPOOL CUSHION
35-1-4 502777001 1|47 DR 9B PIPE (D) SCREW SET, B
35-1-4-1 150206002 1|59 4 216 WASHER, PLAIN 16
35-1-4-2 S38648001 1|68917HU5/8 NUT, U5/8-28
35-1-4-3 150174000 13765097 COLUMN CAP
35-1-4-4 S01005000 | 2|4HF3 A 1RUBEER WASHER
35-1-4-5 502747101 1|4k 3 SPRING
35-1-5 840640001 1| BANSTH T % COLUMN PIPE W/CAP
35-1-5-1 1501 74000 1|370%%y7 COLUMN CAP
3516 156112003 1|7A0° 47D COLUMN PIPE, D
35-1-7 150173003 13545 343k COLUMN JOINT
35-1-8 521798001 2| A7 -NRY b SPOOL & SCREW SET
35-1-8-1 150179002 2|A7-0v9B SPOOL SHAFT, &
15-1-8-2 028050248 2|WaHh R0-5 WASHER, SPRING 25
35-1-8-3 021500108 2|12 95 NUT, 1 M5
35-1-9 S02778002 AT =NENT -2 SPOOL HOLDER, 2
35-1-10 S02786002 1| ALY nuh —032 THREAD HANGER ASSY, 2
35-1-10-1 02787002 1| AR Auh"=2 THREAD HANGER, 2
35-1-10-2 150183000 2|4rhanah =44 THREAD HANGER BASE
35.1-10-3 142990001 2| AR T Y2 THREAD BUSH
35-1-11 840641001 1| A7 =M 745 1 IkA SPOOL SHAFT & SCREW SET, A
35-1-11-1 021500106 41421745 NUT, 1 M5
35.1-11-2 062501406 1[F~"35X14 SCREW, PAN M5X14
35-1-11-3 559931001 1| FA"aIm5x32 SCREW, PAN M5X32
35-1-11-4 0682501406 2|F~"35X14 SCREW, PAN M5X 14
35-1-11-5 026050136 2|64 23 45 WASHER, PLAINS 5
67-1 549602201 1P 2C EYE GUARD SET, C
87-1-1 $44493101 U ELE EYE GUARD ASSY
67-1-1-1 S44483001 1|FIIN A% 1HINGE ASSY
67-1-1-2 S44485001 1|74 EYE GUARD
B7-1-1-3 061660808 2|453318-40X8 SCREW, FLAT SM3.15-40X8
67-1-1-4 021660102 2|Fur14a3.18 NUT, 1 SM3.18
67-1-1-5 026030232 259 K230 % 3 WASHER, PLAINM 3

-1-1-6 S44488101 PIHFRas™—A EYE GUARD HOLDER, A
67-1-1-7 0626870512 2|+~ 3357405 SCREW, PAN SM3.57-40X5
87-1-2 062671016 2|+~ 31357-40X10 SCREW, PAN SM3.57-40%10

<KE-431CH> <For KE-4310>

35-2 S40574109 1|fM7% 19:2DTHF COTTON STAND ASSY, 2DTHF
35-2-1 $51283001 2|954"3 SPOOL STAMD BASE
35-2.2 150182000 2|27 =TIk SPOOL MAT
35-2-3 $51282001 2| AT =103 SPOOL CUSHION
35-2-4 S02775001 173 1A PIPE SCREW SET, A
35-2-4-1 150206002 1e7# b 16 WASHER, PLAIN 16
35-2-4-2 S38648001 1|6540F9MU5/8 NUT, US/B-28
35-2-5 S04109001 1|47 o4 TES THREAD GUIDE SUPPORT BAR
35-2-8 142897001 1|4bT7143 THREAD GUIDE, 3
35-2-7 540840001 1AW T3y COLUMN PIPE W/CAP
35-2-7-1 150174000 13548727 COLUMM CAP
35-2-8 156112003 1|137A0W17°D COLUMM PIPE, D
35-2-9 150173003 113745319 COLUMN JOINT
118-V30-910 68
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Z2 . TR smBAk / Accessories

REF.NO CODE |aTy (= NAME OF PARTS RM

<KE-431CH> < For KE-431C >

35-2-10 £21798001 2|A7-A%¥ e SPOOL & SCREW SET

35-2-10-1 150179002 2| A7 -nHB SPOOL SHAFT, B

35-2-10-2 028050246 2|WEHh R2-5 WASHER, SPRING 25

35-2-10-3 0215001086 21424915 NUT, 1 M5

35-2-11 150185009 1|AFP o N - THREAD GUIDE HOLDER

35-2-12 138843001 1|93 s’y JOINT

35-2-13 S02778002 1|27 -NERy-2 SPOOL HOLDER, 2

35-2-14 502786002 1| ALY Nl ~32 THREAD HANGER ASSY, 2

35-2-14-1 SD2787002 1| AL nh'=2 THREAD HANGER, 2

35-2-14-2 150183000 2|fhirash-4'4 THREAD HANGER BASE

35-2-14-3 142990001 2| ALY THREAD BUSH

35-2-15 540641001 1|27 -1 555 2 RA SPOOL SHAFT & SCREW SET, A

35-2-15-1 021500106 4|tyatyrs NUT, 1 M5

35-2-15-2 062501406 1[+~"35X14 SCREW, PAN M5X14

35-2-15-3 559931001 1|H~"amsx3z SCREW, PAN M5X32

35-2-15-4 062501406 2|~ "a5x14 SCREW, PAN M5X14

35-2-15-5 026050136 2|e3% b ah™ 45 WASHER, PLAINS 5

35-2-16 540643001 1R -0F T2 19 HOLDER JOINT & SCREW SET

35-2-16-1 014060632 2|78 z6X6 SET SCREW, SOCKET (CP) M6X6

35-2-16-2 021500108 1|1%a$yh5 NUT, 1 M5

25-2-18-3 $58931001 1|+A"IMEX32 SCREW, PAN M5X32

B7-2 S50000201 1|7{h - %D EYE GUARD SET, D

B7-2-1 £38685101 1 7{h'-F oz EYE GUARD ASSY

67-2-1-1 536686101 1 FEh-FHHT4y EYE GUARD SUFPORT PLATE

B7-2-1-2 552097001 1|70 EYE GUARD

87-2-1-3 0826860712 2| Fa"1218-40X7 SCREW, PAN SM3.18-40X7

67-2-1-4 025660132 2|3 H' 23318 WASHER, PLAIN S 3.18

67-2-1-5 021660102 2|+9Mva23.18 [NUT, 1 8M3.18

67-2-2 062671016 2|+A’2357-40X10 SCREW, PAN SM3.57-40X10

60 118-V30-910
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Sp1 . HLEERIRBER—$E R (KE-430C) / Different parts list (KE-430C)

KE-430C, 431G, 432C Cii TRoESFARZh TLETOTEREVARIC ZFRAEZL,
The following are standard gauge parts according to each specification.

OFPOBRIT. BASSMFIOYSARBFI S & HAMTT,
©In the following table, parts marked with s are common with the BAS-311F.

KE»r—2# Bobbin

159610-301 < A=

- KE-430G
Fe-
Lk Spec. -2 -1 -7
Part name
(J-53) e *
ﬂgﬁe hole plate #2.6) (#2.2) (@1.8)
P §10212-101 <E> | 549980-001 <FM> | $10211-001 <A>
=
(E-24)

------ % 150610-301 < As
$59221-001 <LC>
KU r— amFi2h| 154340-101 154339-101
TENSIONSPHNG (1 rrorveorer oo 5| 154339101
q S48664-001 < AN >
(E-24-2) | o
=R idhiaal 154341-001
Sorew e ] 154341-001
C:] S16492-101
(E24-3) | T
2iEfsiE Tl 154342-001 159612-001
Spring, anti-spin e, - | 159612-001
@ $15667-001 S15667-001
(E-25)
HEs 159613-051
T F————— | 159613-051
(o) $15665-001 <LA>
(E-22)
gt 4l SA1882-001 <B> | SA1881-001 <A>
Shuttle hook & ﬁ SA1881-001 <A»>
assy, Wbox SA1890-001 <LG | SA2173-001 <LF >
(E-21)
FKAE Shuttle
race body @ 152686-101 <B> 152682-101 <A>
(G-14)
AT
Spring,tension E 107606-001 104525-001
(G-10)
Kl U (Fda
Thread take-up 144588-001 <B> 145518-001
spring %

118-V30-Spt




Spl . £ BIBR—EZR (KE-430C)/ Different parts list (KE-430C)

OGP DMAL. BASSIFOSSARRBT I L ERETY.
@iIn the following table, parts marked with ¥r are common with the BAS-311F.

KE-430C
T8
&% Spec. -2 -1 7
Part name
(G-25)
stishRA
Meedle bar Thread guide 152890-001 <A = 541222-101 <B >
A B
(Z1-17)
L UHAEAYA
Needle assy SA1579-019 SA1752-014 SA1752-009
fBlesy L 1
o edle DPX17 NY <#19 > DPX5 <#14 > DPX5 <#9>
' 537928-019 107415014 107415-009
{C2-37)
A mE
Work clamp arm assy S49581-31 549594-301 551095-301
ffce-grsavey |
AR 5.6x23 (3mmfE) 4x18 (2mm ) 4x12 (2mm A1)
| Work R. 153608-101 R. 152777-001 R. 548695-001
i clamp, U L. 154527-001 L. 152778-001 L. S49694-001
{Ecg-é 00) 1231 .
(AT L 5.4%13.4 (2mmp)
Feed plate S49697-001 Submer )
ged-type, L) S49696-001
549698-001

OREORLE, BVBOYS/ XL, ROEEVTY, ( REORBRET UTE, ARTEPSHLIMMARIICEY £T,)
©Standard sizes for work clamps and feed plates are as follows:
(The actual sewing area has 1.5mm margin on every size; inside the lines which the dimensions indicate.)

#iE / Model KE-430C
{48 / Spec. -2 -1 -7
R 153608-101 152777-001 $49695-001
L 154527-001 152778-001 $49694-001
{C2-37-8, A - .y ]—\.Af 1
37-8) { ] BL=I=431L- ==
HAE CT 1 18 12,
Work clamp PR —
$49697-001 $49698-001 $49696-001
(C2-100) + o
R i ool
Feed plate = ;L__|:=u|2

71
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Sp2 . {H#ERIER A —5E & (KE-431C, KE-432C) / Different parts list (KE-431C, KE-432C)

GEPLOERIL, BASIIFFOS/SARBTFI LV LEBTT.
@¥n the following table, parts marked with ¥ are common with the BAS-311F.

Thread guide, ;n-bar

&, 0.

541222-101 <B>=>

KE-431C KE-432C
e
Lk Spec. -2 3 }
Part name
e (#2.2) ($2.2)
Neadle hole plate 540080001 <FM > 549980-001 <FM >
E-24
£|ﬂ-_r;}¢-_ A$ Bobbin 159610-301 <A=> 159610-301 <A>
case assy I B s
S559221-401 =LC > 559221-001 <LC>
(E-24-1) T
HEVy—2BWHER 154339-101 1543398-101
Tension spring e - e
S5486684-101 < AN > 548664-101 = AN>
oo rAnns 154341-001 154841-001
Screw
® $16492-101 1 s1e4e2-101 w
. 159612-001 159612-001
Spring, anfi-spin g o - = %
515667-001 515667-001
s 159613-051 150613-051
Bobbin _ 5 5
515665001 <LA= 515665001 <LA=
(E-22)
th S R 5A1881-001 <A > SA1881-001 <A>
Shuttle OO @Ry bessemeessmocmmces e ss e soam s s s n s mm s m s nnns 5 B ——
assy, w/ibox SA2173-001 <LF> SA2173-001 <LF>
(E-21)
RifE Shuttle
race body @ 152682101 < A> 152682-101 < A=
(G-14)
#REFILh
Spring,tension E 104525-001 104525-001
(G-10)
FREL €5
Thread take-up 145519-001 145519-001
spring @
{G-25)
SHERBN

S41222-11 <B >

118-V31-5p2
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Sp2 . {HIERIBPERA—EER (KE-431C, KE-432C) / Different parts list (KE-431C, KE-432C)

CFPHO R, BASSIIFIOSSAXBFI e £BTY.
@In the following table, parts marked with ¥ are common with the BAS-311F.

KE-431C KE-432C
{His
@ Spec. -2 -3 —
Part name
(Z1-17)
vt
Needle assy SA1752-014 SA1752-014
|ty . | -
I DPx5 <#14> DPX5 <#14>
107415-014 107415-014
(C337) (C437)
miﬁﬂ 431-8 431-L it
ork clamp arm B - Waork clamp arm ass
aeey 851848-101 851851-101 P Y 541024100
i(cs-a71qy | T
ﬂ}f 431-3 431-L . L
! clamp, U 154416-201 154417-201
(C3-100, C4-100) (C4-100)
#Y IR -l
Feed plate ;3511 fsa-om 211;.52 001 Feed plate ;gnamm
S

CRECHARE. BVEROYS XE, ROLEYTY, ( RROBBET U7, ARTEDSH1.5mmARICAEY £,

@Standard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines which the dimensions indicate.)

|48 / Model KE-431C KE-432C
4§ / Spec. -2 3 _
R 118249-001
L 154416-201 154417-201 " 001
(C3-37-10, - (Ca-37-29,
C4-37-29 —E ] C4-37-30)
-30) %z}” SIRETY —
#HAR 16 Work clamp -
[Work clamp 27 10
$51853-001 $51852-001 551084-001
(C3-100, 17 28 (C3-100, 33
How | o oy AUk \ [l
{ ) 5]
Feed plate @ Feed plate —

73
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Gal . &' — PER—5E:R (KE-430C) / Gauge parts List (KE-430C)

<Ur—=iEER>

FT a0y —IBRICBRObONBUET,
MAE (Hx) tEUER, LTOESDOYEICRVET,

= (Gauge parts >

The following are provided as optional gauge parts.
Each wori clamp pair and presser pair are used in combination
with the feed plate directly below them.

REEEE U (KE430CH) - Work clamps and feed plate (For KE-430C)
1 2 3 . 4
{C2-37)
WA RE S49594-301 $49591-301 549598-301 S49597-301
Wgﬂk mp (#88/ For ordinary materials) (F=4/ Fordenim) (F=A AM/Fordenim AM} | (F=A B/ For denim B)
A 152777-001 < Pl > 153608-101 153201001 < PL> 152781-001
{#HR/ For ordinary materials) F=A/ For denim}) [F=4A/For denim) (F=A./ For denim}
. 152778-001 < PM > 154527001 153202001 < PL> 152782-0071
{#%AR/ For ordinary materiaks) (=4 ! For denim) {Z=A./For denim} (=4 For denim}
(Ca-a7-8, WARY: T a
Ay : f{ ) — —
Wark clamp == T
S40E07-001 549942-001
$49698-001 <L > (=4 For denim) {F=A/ For denim)
ey T
Feed plate 1o 14 qe
5 B 7 B
{C2-3
ﬂ;.ﬁ $49596-301 $49598-301 51005301 < F £40594-301
Work clamp| (Y +2/ For knitied matarials) | (= AM / For denim AM) v (4&HR/ For ordinary materials)
anm assy
152778001 153201-001 <PL > 152777-001 < PM >
R (40 & For knitad materias) (=4 For denim) §49694-001 (4188 For ordinary materials
1 152780001 153202001 < PL> s ] 152776-001 < PM >
U4/ For knitsd matstials) {F=4 | For denim) 49695-00 {#288/ For ordinary materials)
{C2-37-8, '
0| hk DL ==
Work clamp 12 i 2 | 12 | 18 |
549700-001 < § > (5= A o clomim) $49943-001 (PL)
(C2-100) 24
MU
Feed plate 1 g2 =
]
(C2-37)
25 $49586-301
Work clamp|  41)472,/ For knitied materiaks)
arm assy
162779-001
R 14 U4/ For knitied materials)
] 162780-001
A YR For knitied materials)
(C2-37-8,
0 sl
BAE =5
Work clamp 12|
S48688-001
(% 14 J For knitied makerial)
(C2-100)
HUE
Fead plate
118-V30-Gal
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Gal . =SB R—E X (KE-430C) / Gauge parts List (KE-430C)

10 11 12 13
R 153203-001 <PS > | S00906-001 {25.4mm) | S33747-001 (30mm) Lﬂiﬂ S59903-007(AW / 30X26mm B}
Work clamp
L 153204-001 <PS > | S00807-001 (25.4mm) | S33748-001 (30mm) arm assy | S58908-001(W / 30X26mm M)
(C2-37-8,
o578 o . 37-9)
. o ; HELE
37-9) B { R AL
B w | | el |
] P - (C2212) W2 T38| jor i o
Work clamp blank 5o soeket SM 4.37x5
755994.000 165994.000
S40044.001 <PS > | 540046001 {25.4mm) | S40848-001 (30mm) :
- i
NF @
~ a
- 1 I (C2) By 7222/ Feed plate blank
= = $48976-100 §49977-100
1 u.z‘ 15
549078-100
FEEL
1 Without lozenge
14 15 16 17
UBEE T For stright | (- ) For craight
R r J r o — R
bar tacking]) bar tacking/submerged)
siral . - -
L l:ﬂ harlagl:inq]m m{ﬁuﬁmuﬁm@%
37.9) o g
o Rae = == — —
[/
same T —2
549870001 S48974-001
(P / Forstraight | (8BS 3t/ Forstraight | S49941-001 <PM > | S49945-001 <MS>
bar tacking} bar ed)
{C2-100) | 1125
g x
Fead plate o wa" ' oo %i: o
(i R s 8l T o ® 9B
:L:E-} = ;CE# EEN—- )
118-¥30-Ga?
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Gal . #— CHR—%#H (KE-430C) / Gauge parts List (KE-430C)

18 19 20 21
S46774-001 S46774-001 B467T7-001 S46780-001
R m”n'ﬁrﬁ%ﬁ{‘ o m&@hm (473 For circular stitching) (4 B4/ Far erescant bar tacking)
S46773-001 546773001 S46776-001 S48779-001
| For vertical W - 3 For vertical L
L mbgmmm] hiﬂmmmubmm {#85%/ For circular stitching) (42 FP/ For crescant bar tacking)
(C2.37-8, |
37-g) = q A =
W : - C=
amp [
1 ) 13 148
549871-001 548975001
> . B549972-001 548973001
(BALE [Forverical | (i -3 fé&ﬂ;m (%% / For circular stitching) (86 P9/ For crescent bar tacking)
(C2-100)
F !dUE m
aed plate i _
1 4 = . @\ 4 " =]
02 [ ¥ —
] i—
= = | AL ®i3 Al a5/
© 156006-001 :017680-52 [156006-001 1017680-512 | 156006-001 i017680-512 156006-001 017680-512
o i j i j
?’ 7 ?’ g ? g ? 7
ot S - ¥ - g

*202VTHIE. MK7OYFARPSETY,
* Separate programs must be created if using 20.

118-V30-Ga1

76



Ga2 . 7' —PER—EX (KE-431C)/ Gauge paris List (KE-431C)

1 2
(C3-37)
Wzkdarrp S61848-101 <S> 851851101 = L=
arm assy
154416201 <= 5 = 154417201 =L =
{C3-37-10)
BAE P
‘Work damp I | [l
16 a7
551853001 < 8= 551852001 = L >
{C3-100)
AR
Feed plate

< =238 / Gauge parts >

3
542902-001 < 438E >
AR BUERRL [ Screw
{ Home position standard plate
{C1-200) {C1-200-1) 542003-001 {C1-200-2) S10352-11
&' =28
Gauge assy

8 - o |8 EE

170

118-V31-Gal




Gal3. ¥— I HWR—%®E / Gauge parts List

(J-53) #+7#R / Needle hole plate
A | 510211001 |A-F| s51449.001 |BZ| S41013-001 | D | s29997-001 | E | S10212-101 |ED| S30925-001
- $1.6 $2.2 T $26 3.4
T P {1“ I -+ ool 3
(AU 2 AESR (F=ARiEE '
{ For initted materials) / For denim)
F | s10213-001 [FD| $30826-001 |FM| S498980-001 H | S30450-001 | L | §25127-001
e =
$10 $2.2 . $4.7
ﬁr?-'-z | e st g : ¢3.3
" T N . X
3 = T a | i 4.8 T ]
I} ol et — } "\JJ = et 2.8
jmml
For ardinary materials)
3¥27Y|S40217-001
¢6
$3
T
(i ;2.5
D WO ST, TOEEYTT.
© Standard needle hole plates are as follows.
#78 / Model KE-430C
f# / Spec. -2 -1 7
E | s10212101 |FM| 549980-001 | A | 510211-001
s > | @
Needle hole plate b e ¢2.2 1.8
[ | |
_L___“i_i f28 —Q;fi & Ll 18
17 / Model KE-431C KE-432C
i / Spec. -2 -3 -
FM| $49980-001 |FM| S49980-001 |FM| $49980-001
$70 2 D
Needie hole plate $2.2 2 .
| | |
{13 = 1s I3
“H -+ ~
118-V30-Ga3

78



Wa. BF =7/~ Jb/ Warning labels

& >~ / Waming labels f% / Name of parts Size(mm) Code

A et TS AJL - T 40X64 | S38353-101

B

[, [ [ [ Label, elec. shock 4 lang. | 45X118 | S38352-101

H{EERESARN - A 40X 64 | S38350-001
Label, operation Eng. 40 X64 538349-001
PE Efb:;g 7.6X12.5 | S37059-001
@ Ea;?:m:fding $12 | $37060-001

118-V30-Wa
79



# 3| / INDEX

CODE | REF.NO CODE | REF.NO CODE REF.MO
004400803 JU1-1-1-1-5 8401238 |B2-30-4 125880132 IN-T
L2-1-2-1-3 L1-1-1-10 (25880232 JF8
008400604 JQ1-1-22 21210 H-1-27
W=20-5-10 018401622 H-4
W20-5-12 018405032 (25710132 JC4-37-24
011679312 |a-101 018500822 C4-37-34
H4psueaz [22-35-2-164 C5T10232 JC4-37-10
014630622 IC4-2135 C4-37-16
E3 Q1as01022 Cd-213
H-1-8 015501036 C4-231
J-8-2 025770232 |E-Z7
470522 |K-14 018501232
0147806822 |C1-1-8 018501422 026030232 &7-1-1-5
C1-4-4 026040236 |R-40-8
| ] 018580252 026050136 J72-35-1-115
C1-10 0210602 Z2-35-24155
021060106 028040246 |B2-30-5
Li1-1-1-11
0210680306 Juz-1-2-14
021300206 028050242 JC2-5008
021400102 Q28050246 JU1-1-1-8
(28050246
021400106
021400208
021500108 028080240
Z2-35-1-11-1 028080242
72-35-2.10-3 O2A0R0246
|7 2-35-2-15-1
72-35-2-16-2 028350242
OZ1660M02 |Z2-67-1-1-4
Z2-67-2-1-5 026580242
14760632 021670102 |L-10
014770622 021670202 |V-20-4 031412506
Q29680202 |C4-37-7 032422003
H-1-24 032461606
029710212 JC4-37-18 03730215
14770632 025030236 JU3-21-8 047401 442
4780622 025040238 fa2-51 048030342
L1-1-1-1-15
7082208 60 1-14-12
MT7EB0512 2 212114
BI 21212
&6] | 025050232 |C2-S00-7
75
017rE1212 14]| 028050236 JU1-1-1-9 Q4B0S0346 [LM-1-1-1-13
017781412 10] 2-1-2-9 U24-21.42
12]| ozso6o02az C4B0B034Z |C1-15
017781412 |C4-206 16 C1-23
017821813 D238 20 -32 J-32
018081022 |B2-41 [ K-8
C4-37-33 14 C4B0T0S42 |E-18
018061435 |G2-4 48] | 025080236 J-18
018081622 J02-24 20] | o2s080336 C45100142 [H-1-4
018052036 a2z 1 025080132 48150142 |B18
018062622 |B2-42 (28080232 D228
015082538 JU1-1-1-4 025080236 JU1-1-1-6 48180142 |18
Uz-1-2-4 U2-1-2-6 052400806 [U1-1-1-1-14
018083022 |B2-37 L13-2-1-4 U2-1-2-1-13
018400632 |V-20-8 L3-2-4-8 052400806 |U3-2-1-11
risq00822 |Cc2-a7 1 025350132 060300512 |C1-34
C3-47 1 (25350332 060400616 |R-37
Hed4m 22z |[R3 Q25660132 -2-1-4 0B0S0M016 [D1-22

0E1660E06
062020806
062300612

082300812
062301 206

082400816
062400806
062401006
OBE2401218

082501212
062501406

082860412

OE2ee0m 2

082670412
0E287T05 2

DE26T0612

OB2ETMMM2
062671016
oseT2i2

0E2680512
OE2680612

Z267-1-1-3
R-&0-4
[R-204
V-20-5-2

R-&

R-2

g-1-2

R-208
U2-1-2-1-8
U1-1-1-1-8
R-40-5

W=2

Z1-78

R-40-7

R-201
12-35-1-11-2
1 22-35-1-11-4
| 722-35-2-15-2
1 22-35-2-15-4

E-14-1-3
E-142-1-3

BREBRE22BAREG

o]
L]

R




150



CODE
062680612

0a2880812

062681012

0526881212

052581412
062710812

gEzy1imz

osZre10z
Orsaeash

071039750
071047850
72630260
81003670
CavT310815

0E73IN01E
091170005

OAS4D1 206
OASAN 806

100022004
100022005

100032004
100090004
100 38601

100242003
100230001
100281004

REF.NO
D1-16
D216
F7
F-31
H-3
B1-16-8
M-8
V-20-12
A-26
c1-18
C1-25
C4-37-25

22
22
54
54
40
40

BRABREBEREBR

ENBER

CODE | REF.NO

100281001 oz2-8
100360003 |54
100402004 |17
H-1-7
100845003 |A-34
209
100668002 jUz-2-2
10088700 J21-30
101268002 L3215
101572101 |2i-28
101706001 JC1-3-2
E-6-1
102630001 |Bi-18
103810002 |E-25
104445001 A1
20-1T
1044501 1 a-4
A-10
G-14-1
Sp1-G-14
Sp1-G-14
Se1-G-14
Sp2-G-14
Sp2-G-14
Sp2-G-14
104567101 P22
104821001 JA-30
105234003 |02-32
105812003 15
106129002 |M-5-5
106629002 Ja-14
107038003 Jc2-37-12
107145001 |F5
F-13
107321003 JL4
107415009 §Spi-B1-26
107415044 |Sp1-B1-26
5p1-B1-28
Sp2-B1-28
Sp2-B81-28
Sp2-Bi-28
G-14-2
Sp1-G-14
107744001 |D2-30
10777300 |Zi-28
10778000 |Z1-31
108802001 JC1-1-5
108238002 jA-24
108714000 §Z1-5
112
109714000 |Z1-21
110161004 §J-37
110233001 |U-38
110251001 JL-&
110387001 |-31
111140002 [J-50
114284001 |GG
114483002 |21-22
114486002 |Z1-8
118007001 JV-20-513
115147001 |C4-201
115185001 |G-12
115188001 |e-21

104525001

1078060

Bo8BEN

BowBuBsBolf

26

2
20
az
35

2
10
25

116629001

116804004
116220001
116822001
117143001
117150001
117834001

117836001

113054001
118244001
118247001

118248104
118240001

118250001

11 E252001
118256001
118257001
118258001
118255001
118735002

118837001
119707003
118708001
120448001

120880001
121007001
122891001
123882001

133188001
133740008
136843001
140392008

140407001
140407002

14084711
1407 26000
141482001

141500001
141786001
142443001
142856001
142721001
142000001

142997001
143852001
1441 05000
144110001
1442260M
144458001

1.4-1-1-16
212115

CODE

REF.NC

144586001
14412001
146318001

145448001

145455001
145478104

145519001

145547004
145892001
145354001
1468204001
147777000
148738000

148847001
148804001
148287000

149808000
150173003

150174000

150178002
150178002
150182000

150153000

150185009
180208002

15055300
150356001
15055200
151602002
15224011
152242001
152243004
152245101
15267821

1526824104

152863101

Sp1-G-10
|B1-241

Sp1-G-10
Sp1-G-10
Sp1-G-10
Sp2-G-10
Spe-G-10
Sp2-G-10

F-Z7

K-8
C2-37-14
G422
B1-16-8

EEEEFEEETERER:

-
Ptk K

c1-1-3

Bi1-22
B1i-24
B1-25
E-4

E-11
E-18
Sp1-E-H
Spl-E-21
Spl-E=21
Bp2-E-21
Sp2-E-21
Sp2-E-21
E-14-1-4

BRHONSSaNBHN .

81



#35| / INDEX

CODE | REF.NO |paged| CODE | REF.NO CODE CODE | REF.NO
152683101 |E-14-2-1-4 z2}| 153570101 |C2-37-16 158610301 500554000 |Q1-147
152684101 |E1415 22]} 153588001 |J-20 80070500 |47

E-14-21-5 22} | 153587001 |M-5-2 800806001 |Gal-c2378
162686101 |Sp1-E-21 ?ul 153608101 500907001 |Gai-C2-37-9
152690401 |Sp1-E24 70 S0M005000 [Z2-35-1-4-4
152756001 |C1-9 8 501199003 Ju3-2-4-1
152760051 |C1-7 8]| 153827001 159612001 SME03009 JUs-24
152771000 |C2-384 10]| 153828001 159612001 501888001

C3-384 12]| 153834101 501898001

Jca-3841 14]| 153838001 502354001
152777001 |sp1-cz376 | 71)| 153824001

spi-cz378 | ™ 502429101 JE-14-1-2

Gai-c2378 | 74)| 153944001 159613051 E-14-2-1-2

Gai-C2-378 | 74]| 154330101 502652001
152778001 |Ga1-C2378 | 7 502654001

Gal-C2-378 | 7 802747101 |72-35-1-45
152770001 |Ga1-C2-378 | 7 500763402 |72-36-1

1-C2-378 | 74 S02775001 |Z2-35-2-4
152780001 |Gat-C2-37-8 | 7 802777001 |22-351-4

Ga1-C2378 | 7 159805001 802778002 |22-351-9
152761001 |Ga1-C2-37-8 | 74| 154340101 [Sp1-E-241 158825200 -35-2-13
152782001 |Ga1-C2-37-0 | 74| 154341001 {Sp1-E-24-2 158827001 802786002 [72-351-10
152783001 JC2-37-10 10 Spl-E-24-2 159828101 -35-2-14
152784001 |C2-37-11 10 Spl1-E-242 159905001 502787002 1-10-4
152788000 |C2-37-19 10 Spl1-E-242 181985001 -35-2-14-1

C3-37-17 12 Sp2E£-242 183483001 504108001 25
15282210 |K2 38 Ispz-s.za.z 200150001 506533001 |c4-37-31
152623001 |K-11 3s| Sp2-E-24-2 S06708001
152827001 |C4-214 16]| 154342001 |Sp1-£E-243 507333001

K13 386] | 154413001 c3-37-2 218859001 S07456000
152842069 |A-22-1 2| 154415001 [C3-37-4 S08030000 JQ1-1-26-15
152663001 IE-H 154416201 |5p2-C3-37-10 W
152872001 |G-8 154416201 |Sp2-C3-37-10 S08170001 |21-24 64
152881001 |G-27 3a2-C3-37-10 509043000 |E-14-1-8 22
152883000 |G-29 154417201 |Sp2-C3-37-10 E-14-2-1-8 22
152884001 |G-30 8p2-C3-37-10 224514001 F-32 26
152889001 |G-23 S09212001 |C1-34 8
152800001 |G-25-1 154467001 510105001 |D1-14 18

Sp1-G-25 71| 154514001 D2-14 20
152881101 Ie-aa 28} | 154527001 S10162201 IF-15 26
152048001 fF-33 26 228475000 810174000 [H-1-15 30
152856001 fF-42 2 s10185101 |30 32
152968001 |F-38 26] | 154528001 34 | s10202201 |J-41 32

R-12 s0f | 154508000 Q112 42| | $10208001 |J-46 32
153035000 {C2-45 10]| 154598000 228475000 |R-22 sul 71-18 B4

C3-45 12]| 155555001 U2-1-21-7 58 J-46 32|

C4-45 14I 155562101 2310711001 |17 32 Z1-18 B4
153057101 |C2-44 10]| 155567001 232384001 JQ1-1-26-6 42| | 510208003 |46 32

C3-44 12]| 15557801 402887001 JE-14-1-6 2 Z1-18 64|

Cd-44 14] | 155577001 402887001 |E-14-2-1-8 22| | s10209101 |c2-51 10
153112001 |v-20-3 62| | 155578000 525664000 |C4-217 16 c3-61 12

Gal-C237-8 | 74]| 155994000 552907000 |R-4 50 c4-51 14

Ga1-C2-37-8 | 74]| 1580086001 R-10 50 -48
153202001 |Gat-C2:379 | 74 R-42 52| 510210201 )49

Ga1-C2-379 | 74f| 156112003 Jo2657001 |Q2-2-1-3 48] | s10211001 |Sp1-J53
153203001 |Ga1-C2-378 | 75 Q2223 46 |Ga3-153 7
153204001 |Ga1c237.9 | 75{| 158170001 Q2233 48] | 810212101 |Sp1-J53
153242000 {Q1-1-26-14 42| | 156208001 Q2243 a5 Ga3- 53 7

1-102 Q2-2-73 510213001 |Ga3--53 7
153484001 |D2-31 156485201 180868001 |T-1 510239001 |M-22
153567000 |C2-37-20 10]| 157968001 500480000 |R-19 510243000 |R-206

C3-37-18 12} | 158565000 R-34 510352101 |Ga2-C1-200-
1535608001 |C3-37-16 12| 158574101 U3-2-1-12 S10469001 |G-18




#3|/ INDEX

CODE | REF.NO |p CODE | REF.NO CODE | REF.NO |pa CODE | REF.NO paggl
510478000 JF-10 534663001 JL-11 S38011001 |J-34 S383500M1 =] T8
511244004 534088000 JF-11 538012001 |J-40 538352101 120 452
511842000 JQ1-1-16 8535352101 |Wa 53805004 |J-434 538353104, 0121 44'
512441001 |G-33 538048000 JR-203 S8 e U4 Wa 78
512698000 |G-11 S3G260000 |U1-1411-7-2 S38024001 -6 S38648001 |22-35-1-4-2 B8
8156685001 |Spi-E-25 U2-1-2-1-52 538025001 k-7 Z22-35-2-42 G5
Spil-E-25 S38682000 JUiI-14-118 S38032001 fm-11 S3aT441 01 |R-40-2 52
Spl-E-25 Fi 536685101 |22-67-21 538033001 IM-14 538051001 |M-19 3&!
Sp2-E-25 T2) | 536686101 |Z2-67-2-1-1 538039208 [Z1-4 S40217001 |G21-3 T8
Sp2-E-25 72 | 537057001 |R-30-1 538040208 [£1-4-1 G4 | S40574108 |£2-35-2 68
Sp2-E-25 72 V-20-5-8 538044001 |Z1-589 641 | S40616001 |Q2-40-1 48
315667001 |Sp1-E-24-3 SIT0S80017 1Q1-1-24 338045102 |IZ1-19 540620000 |Q2-41 43
Spi-E-24-3 70 a 538060000 Ju2-1-2-1-17 SE1 | S40621000 |Q2-43 48
Spl-E-24-3 7O | S3708000 Ja1-1-25 S3B0B000T N4 -'IOI |102-456 48
ep2-E-243 72 a 538082001 |N-5 4011 540622000 |Q2-44 48]
Sp2-E-24-3 T2] § 337306109 |V-20-5-11 538083000 JQ1-1-4 42 Q2-47 48
Sp2-E-24-3 T2 § S37915009 |A-12 3810700 1112 £21 1| 540623000 |Q2-489
S16200001 JE-21 2211 S37e281 |B1-16-7 538108000 jQ1-1-13 421 | 540835001 jQ2-40
516482101 |Sp1-E-24-2 TO] | 537928018 |Spi1-B1-26 38108100 fQ1-1-14 421 | 540840001 |Z2-35-1-5
Spl-E-24-2 ?ﬂl S3TE30201 Jo1-1 538110000 1Q1-1-15 42 Z2-35-2-T
Spl-E-24-2 TOp| 33731101 JC1=1-1 S38112001 Q221 46} | S4DE41001 | Z2-35-1-11
Sp2-E-24-2 T2 | 537332101 Jo1-16 538113000 |Q2-2-1-1 45 Z2-35-2-15
Sp2-E-24-2 72 =42 d-2-4-1 6] | S40843001 |£2-35-2-16
Sp2-E-24-2 T2] | S37a33007 JC1-1-T1 538114000 |Q2-2-2 6] | S40516007 |J-43-2
S18063100 |F-25 25 1-4-3 538118000 JO2-2-21 S41008001 |C4-238
G4 | 53754001 fo1-2 Q2-2-3-1 SH010007 JC4-224
518523001 16] | 837337001 JC1-11 Q2-2-T-1 S4H011000 JC4-37-35
518662001 18] C1-18 538116000 |O11-23 541012004 225
1 S3793800 €112 838117000 |Q2-2-3 S4101300 BZ
537338001 {C1-14 S28118000 |Q2-2-2-2 541014000 JD2-33
518748001 C1-22 538120000 |Q2-2-5 S41015101 jD2-11
218748001 837340001 |C1-17 838123000 |Q2-31 SA41016001 JD2-356
G1-25 5381 26000 |Q2-3-2<2 541024100 JC4-37
20164001 53741001 JC1-20 C2-3-3-2 Sp2-C4-37
SR80 837242100 |C1-27 538133000 |O2-2-1-2 5410225100 JC4-3741
S3T343100 |C1-28 Q2-2-3-2 S41060100 {C4-210
S23337001 21 | S37944000 1G1-29 S381 34100 fR-1 S41 204060 |V-20-5-1-1
ﬂ s34 |C2-37-2 538136100 [R-2 S41205001 |V-2053
1 S3Te50M M |C2-37-3 38143000 jQ1-11-1 S 208001 JV-20-5-4
523835004 32) | S3Tesii1d |C2-37-13 538144100 [R-14-2 of | 541207000 |\V-20-8
52512700 78] C3-37-11 538148000 [R-14-3 Ol | SE10 G252
52545800 62 | S37S60M |Gal-C2-180 TE| | 538147000 [R-14-4 0 Z1-64
837068004 D19 18} | $38148000 |R-16 0 Sp1-G-25
328019000 D2-09 201 538155000 (P-1-8 &0 Sp2-5-25
S28023000 8537978251 |E-S 22| 533183001 JU1-1-1-1-3 56 Bn2-G-25
52888700 S3TI83001 |F-6 26| | s3@168201 JU1-1-1-1-4 Sp2-(5-25
S230032001 537385000 |F-24 26 LZ2-1=2-1-2 588 | 541230000 |C3-37-3
SHZE0000 S37388000 [F-25 28] 1 533170007 |L1-1-1-1-8 56§ | S41264001 |C4-220
530450001 T S37987001 |F-29 26 L2-1-2-1-4 S6F 1 S41265001 |C4-37189
S30025001 S37588000 |F-30 S3|17T700 Ju1-1-1-112 G561 | S412B4301 K11
530926001 537981108 [H-1-1 L2-1-2-1-11 58] | S41288000 |C4-37-22
531006001 S37382100 [H-1-2 30] 1 sas1TEId U112 5611 54129030 |C4-200
531032001 837583000 [H-1-3 L24-2-3 581 | 544324004 |C2-500-1
531 7E0000 5378840 JH-1-5 S3/17H JU1-1-1-3 SE] | 541325001 |C2-500-2
S31932001 837995101 |H-1-8 U2-1-2-3 SBL ) Sa4132e101 |C2-500-3
S32335000 837996001 |H-1-8 S38180000 U117 561 | S41327104 |C2-500-4
532235001 837997004 [H-1-11 L2-1-2-1-18 SBEN S441328101 |C2-500
S32335100 537995001 |H-1-18 538203000 |Q1-1-26-4 4281 S41656001 |W-20-1
833006001 §380022M |J-3 838205000 |01-1-26-8 £25 | S41657004 |V-20-10
S33747001 5380031014 |9 S38208000 |O1-1=25-13 £20 | B4ZMTI0D |V-20-56
S33748001 7o) | 538004002 1J-11 538343001 |21-75-2 66} | s420iB102 V2059
S33745001 538004003 [J-11 3 Ty 542260000 [Q1-1-11
534830001 108 | S38004004 [J-11 538350001 |21-75-2 66} | 542802001 |Gaz2-C1-200

83
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CODE | REF.NO CODE | REF.NO CODE
542803001 |Gaz-C1-200-1 5455681100 |R-6 348602201
843175000 |Q1-1-26-10 548582000 |R-6-4 S40603000
843176000 101-1-28-11 548583001 |R-200 5429604000
S4MTT000 JQ1-1-28-1 548548001 37156 SAS605001
543178000 {P-1-2 545664001 |Sp1-E-241 848608001
S4381000 JO1-1-26-12 p1-E-241 5496150008
243184000 JQ1-1-26-2 Ep1—E—24-I 548616009
S4318T000 JQ1-1-26-19 p2-E-24-1 549613000
S4318B000 |Q2-2-5 Sp2E-24-1 540610001
343189000 §JQ1-1-25-18 549620000
S43201000 3=t 548666001 S48622000
543275000 pQ1-1-18 549071000 548623000
S43278000 |Q1-1-20 548443000 548624000
S43277000 J1-1-21 548463100 5498625000
S44010001 JA-H S49464000 S40626000
S44483001 |22-67-1-1-1 S48465001 S4962T001
544485001 |Z2-57-1-1-2 S48465002 S48620201
B4448810 |Z2-67-1-1-6 540485008 S40630001
544493101 |22-87-11 545488000
544500001 V202 5496310
544620001 |A-520 S40457001
345083001 |G-32 SA0488001 54063200
54514710 |B1-2 545455001
546131007 JU3-2 548470001 548635001
546132001 U321 540471000
5458133001 JU3-2-14 S4047 2000 549636001
545134001 JU3-2-1-2 548473000
5465135001 JU3-2-1-6 540474000 S49637001
848138000 |U3-2-1-7 S40475000
3466284000 JUI-1-1-1-19 545478000 349638001
Li2-1-2-1-18 S48477000
S48703000 |51-1-7-3 SA4047T9001 540835001
548734001 {M-12 S48482000
546788001 |Gal-C2-190 S498401 1
545770001 |Gal-C2-3748 542484000
Gal-C2-3749 S4284B5000 240641001
S467T100 1-C2-37-8 545488000
1-C2-378 S4084395000 549842001
S45TT2001 1Ga1-C2-180 540496001
S46773001 |Gal-C2-37-8 Sq8487T00 549643001
Gal-C2-37-5 545510000
SABTTAOD |Gal-C2-37-8 S40582001 S40544001
Gal-C2-37-8 349583001 S48843001
5468775001 |Gat1-C2-190 549584000 548545101
S487TE001 |Gai-Cx-37-0 249585001 S40848001
348777000 |Gal-C2-37-8 S48586000 549640001
S46778001 JGal-Cz-180 S48587001 549650001
348770001 |Gal-C2-37-9 5408588001 S49851001
546780001 |Gai-C2-37-8 S49565001 4865211
S48781001 |Gal1-C2-180 S48550001 349653001
346782001 |Gat-C2-180 54859131 49654001
S47001001 |B1-18-3 549655001
B4TZT000 |Bi-44 S4E582200 S48656001
547335101 HS O} | S46553000 549657001
S475a2000 (02-2-4 481 | 546594304 548650001
S4TEA4000 |O2-2-F 45 40660101
847535000 |Q2-2-4-2 468 540661101
Q2-2-72 45] | 5498505001 540862001
347692000 JQ1-1-7 42 S486E3001
S48578000 |P-1-14 401 | 5495968301 540864000
548578000 15-1-1-7-4 4 S406865001
548580000 |Q1-1-26-16 42 549686001
Z1-103 B5] | 548597301 S49667101

$EEEEBEEBEEE

#1-1-1-1

S40662100 JUT-1-1-1<1

Lr2=1-2-1-1

540672001 JU1-1-1-1-2
1-11-1-10

1-2-1-8
1-1-1-1-11
U2-1-2-1-10

S4957 4001

S40875101
S405TE1MM
540581009
5408830
545585000
549588001
S409588001
548554001
Sp1-C2-37-8
Gal-C2-37-8
340685001 |Sp1-C2-37-9
sp1-C2-378
Gal-02-37-8
548808001 |Sp1-C2-100
Sp1-C2-100
Gal-C2-100
S498970M [5p1-C2-100
Spi-C2-100
Gal-C2-100
54868800 |Sp1-C2-100
Sp1-C2-100
Gal-C2-100
548685001 |Gat1-C2-100
1-C2-100
a1-Fi
549934000 |R-30
S40038000 (Q1-1-26-21
549539101 |Q1-1-28
S49541001 |Gal-C2-100
545842001 |Gal-C2-100
S49543001 |Gal-C2-100
Gal-C2-100
S488440M1 IGal-:‘:z-lm

Gal-C2-100
Gal-Ccz2-100
546347000 [V-20-14
548348001 |Gal1-C2100
48340001 |Gat-C2-100
lcz--t:s
IC3-43
G443
49957000 |F-18
F-45
549958000 |F-47
548959001 |F-14
548960108 4-17
S42961109 JA-17-1
S48962000 1A-17-2
$48970001 |Gat-C2-100
S49071001 |Ga1-C2-100
540972001 jGatl-C2-100
549973001 |Gat-c2-100
S40074001 [Cat-C2-100
549975001 JGal-C2-100
S48076100 |Ga1-C2-100

56
58
a6
56
28
55
54
58
58
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CODE | REF.NO CODE | REF.NO CODE | REF.NO |pagd| CODE | REF.NO
840977100 |Ba1-C2-100 S53035001 [@1-H 558873001 |J-22-4 32| sa2173001 |sp1-E-22 70
548578100 853038001 |Qi-HS S508740M fu-22-1 32 Sp1-E-22 70
S49076400 8530370 |a1-H-6 S50885001 JE-14-2-1 22 Spl-E22 T0
£43950001 853038001 J01-H-7 550886001 |E-142418 22 Sp2-E-22 72
8530300 |o1-H-B8 E-14-2-1-11 241 Sp2-E-22
553040001 JQ1-H8 2359885001 JE-14-2 2 Sp2-E-22
s53055100 f1-2 S59893001 32| | uszrd4oco |P-1-12
S53119001 JA-1341 S80803001 |Gal-C2-37 T 34870001 |8-1-1-7-5 54
540981 000 553120001 |A-132 850000001 |Gat-c2378 |  74] | uadsi7000 fa1-104 42
549902000 S54644000 JU1-1-1-1-T-1- 559912001 JC1-1-2 UA4817000 121-901 66
540033000 U2 <F=1= S59813001 UD230001 JU3-2-1-8 ﬁﬂq
548084000 S54645000 JU1-1-1-1-7-1-3 360214001 J1C1-4-1 ULOO25000 |S5-1=1-T=F 54
5495085000 U2-1-2-1-5-1-3 559915001 |c25 XA2220050 |5-1-1-10 54
549986000 554845000 JU1-1-1-1-71 ¥51030150 [P-1-15 0]
S4B0RT000 554647000 Uz-1-2-1-541 o4
S49988001 S54548000 JU1-1-1-1-F SSe018001 JC2-31
549992000 554540000 JU2-1-2-1-5 C3-3
5490924001 555140001 |E-24 Lo B 4
540095001 S53157000 D12 559817001 JC2-48
S488952301 D2-12 C3-46
550000201 855208000 [A-25 ssogenod |ezas
S50520000 55513001 [E-6 C3-38
SH0545000 555214000 JE-23
£51084001 555215001 |E-18 559918000 Jc2.50
SE5216001 JE-14-2-1-1 G350
E-14-1-1 Ca-50
851005301 555311001 |21-75 553920001 fA-41
855311002 |24-75 £58024004 |oz-g
S51097000 555478001 |D1-18 G339
D2-18 |lcasn
5510688000 SEEET00 S50211001 |Spi-E24
551282001 B2-48 spl-E24
855627001 |01-54 Spl-E24
551283001 SE55620101 [Sp2-E24
351283001 355630001 JR-40-1 Sp2-E24
551449001 855632001 |R-40-3 858923000 |c252
S51451000 555633001
S0oES6000
551460009 £55650000 §50927001
551848101 S55RE300
S5587V0M |B145 559931001 -do=1-11-3
551845101 55588000
S51851101 555890001 |s-
S553e1 000 15-1-141 SEQ400000
551852001 555027101 |E-1441 SE0711001
556017000 |B2-304 SADO3TO00
S56018000 |BE2-30-2 SAM049001
551853001 556019001 |B2-303 SA0703001
556167000 SA1034000
SAISTa0E K|
851850104 556167001 SA1752008 b |
852001000 SA1752014 i
BR208T001 EEB1ET00S T
852098201 TBI
S52834201 857925001 Sp2-Z1-17 73
S52838000 857985000 |E-14-21-10 lsp2-21-17 73
B52838000 |B 550830001 SA18B1001 |Sp1-E-22 T0
5528389200 859356000 [R-14-1-1 {3p1-E-22 70
S52840001 $58367000 [R-14-1.2 Spl-E-22 70
S63031001 200620001 53 Sp2-E-22
853032000 559753000 Sp2-E-22
553033001 SS0ET1001 |5-22-3

S53034001

50872001

E-22
SA1890001 1-E-22

as
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